Revision H November 2019

QuadGuard' Il

Product Description Manual

TRINITY
‘ ' Ahead of the Curve®



QuadGuard®Il

The QuadGuard® Il has been tested pursuant to National Cooperative Highway Research Program
(“NCHRP Report 350”) specifications. The QuadGuard® Il has been deemed eligible for federal-aid
reimbursement on the National Highway System by the Federal Highway Administration (“FHWA").

Product Description Manual

2525 N. Stemmons Freeway
Dallas, Texas 75207

Warning: The local highway authority, distributors, owners, contractors,
lessors, and lessees are responsible for the assembly, maintenance, and
repair of the QuadGuard® II. Failure to fulfill these RESPONSIBILITIES with
respect to the assembly, maintenance, and repair of the QuadGuard® Il could
result in serious injury or death.

The instructions contained in this manual supersede all previous information and manuals. All
information, illustrations, and specifications in this manual are based on the latest QuadGuard® Il
information available to Trinity Highway at the time of printing. We reserve the right to make
changes at any time. Please contact Trinity Highway to confirm that you are referring to the most
current instructions.

QuadGuard® is a registered trademark of Energy Absorption Systems, Inc. Part No. 611298
© 2019 Trinity Highway Products, LLC
TrinityHighway.com 1 Revision H November 2019



https://trinityhighway.com/contact/

Table of Contents

G101y (0] 0 g [T GRS Y= AV Tt I @] ] = Lo £ 3
[T p Lo XU [0 T S= Lo INYAY o Vg a1 o 1 3
Y2 (=T 0 @AY= V=P 4
Measuring the WITh ... e 5
Trinity Highway Approved Adhesive ANChOING SYSEIM ... 6
| (3 @f0] oo 1 1o 1 13U UUUTUUURURRRR 6
LG LT 1110 01T gL PP PP PP PPPPP PPN 10
TranSitioN Pan@l TYPES ....uuuiiiiiiiiiiii e 11
QuadGuard® Il CZ DeploymMeENt CriteIIA ........ueeiiieeeieeiiiiiiieee e e e e e e eeetaree e e e e e e e e e e e e e e e e e eenasseeeeas 12
Foundation/ANChOIING ......ccooii i 13
QuadGuard® Il W/TenSion Strut BACKUP.........ccviiiiieeiie e 14
QuadGuard® Il w/Tension Strut BaCKUP WIde .........cocuiiiiiiiiiiie i 15
QuadGuard® Il W/CONCIEte BACKUP ......coeeiiiiiiiiiiiee et a e 16
QuadGuard® Il w/Concrete Backup WiIdE .........coiiuiieiiiieiiie e 17
QuadGuard® Il CONSLrUCtION ZONE SYSIEM ......eeiiiiieiiiieaiiieeetiee e eiee et e aee e e e ae e 18
8" Concrete Pad for Tension Strut BaCKUp ........oovvviiiiii e 19
Optional 8” Concrete Pad Without Rebar for Tension Strut Backup.............ccooeeeeeeieeeen. 21
Backup Assembly, Tension Strut, QG..........eiiiiiiiiiiiiiiiieiiieeiieeeieeeeeeeeeeeeeaeeeeseeeeeeeeneeeneeeneeennees 22
Concrete Backup, QG 0N Grade.........uuuiiiiiiiiieieiii s ee et e e e et e e e e e ee e e e e e eaennes 23
Concrete B-up, QG on EXxisting Concrete StruCtUre...........ccoee e, 24
Concrete Pad, for Concrete Backup, QG .......ccooiiiiiiiiii e 25
Backup Assembly, CONCIrete, QG ........uu iiieiiiiiiiiiiiieiieeteeeeeeeeeaeeeeeneeeeeeeeeaeeeeeeeeeeneenneeenneennennnes 26
CoNCrete Pad, CZ, QG .. ...ttt ettt ettt s e e e e e e e e st e e e e e e e e eeb b aeeeaeeeaane 27
CZ Anchor/Lifting Kit, QG, (3-9 BAYS) . .eeeeeiiiuiiiiiiiiiieeeeeeiitr e e e e e 28
1Y ToT ot = V1 AN ST Y =T 0 ¢ o] Y 30
DI ol gl = (o n I AT YT 0] o V2 O = 33
Shim Kit, Diaphragm, Rail Guide, QG ll........ccooooiiiiii 34
Fender Panel ASSEMDIY, QG .......oiiiiiiiiiiiieeiiieeieeeieeeieeeeeeeeeeeeeaeeeeeaeeeneeeseaeesesseeesseenseennrsnnnennnes 35
NOSe ASSEMDIY, QG 1, NAITOW ........uviieiiiiiiriiiiiiisttietierrrrrrrrrrrerrr . 36
NI R NS T =T o] o Y2 O L T & F 37
Backup ASSemMDBIY, TS, QG Wi ......uuiiiiiiieeiieiiiieiieeieeeieeeteeaeeeeeeesaeeeeeeeeeaeneesseeesaeenreeserennrennnes 38
Backup Assembly, Concrete, QG WIdE .......uoiiiiiiiiiecis e 39
Concrete Pad & Backup, QG WG ......ccoiieiiiee et 40
(69”) Concrete Pad & Backup, QG Wide 0N Grade ..........ccoeiiiiiimiiiiiiieeeeiiiiiieiee e 41
Diaphragm Assembly, QG, WILE .......ccooiiiiiii e e e e e s 43
Wide System Fender Panel ASSEMDBIY ..........coooviiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeee e 45
Nose ASSEMDIY, QG 11, WIHE ......oeeiiiiiiiiiiiietiiiiiieeiiie e eeaeenesenneenneennesnnssnnrnnnes 46
PCMB ANCNOT ASSEMBIY ... e e 47
ENd SH0E ASSEMDIY .....eee e 48
4" Offset TranSition ASSEMDIY ..o a e 49
Quad-Beam to W-Beam Transition ASSEMDIY ........cooiiiiiiiiiiiiiieeieiiiee e 50
Quad-Beam to Thrie-Beam Transition ASSEMDIY........ccooeiiiiiiiiiiii e e 51

TrinityHighway.com 2 Revision H November 2019



https://trinityhighway.com/contact/

Customer Service Contacts

Trinity Highway is committed to the highest level of customer service. Feedback regarding the
QuadGuard® Il, its assembly procedures, supporting documentation, and performance is always
welcome. Additional information can be obtained from the contact information below:

Trinity Highway

Telephone (888) 323-6374 (USA)

P +1 312 467 6750 (International)
E-mail TrinityHighway.com/Contact
Website TrinityHighway.com

Limitations and Warnings

Trinity Highway contracts with FHWA approved testing facilities to perform crash tests, evaluate
test results, and submit results to the FHWA for review.

The QuadGuard® Il has been deemed eligible for reimbursement by FHWA as meeting the
requirements and guidelines of NCHRP Report 350. NCHRP Report 350 tests are designed to
evaluate product performance involving a range of vehicles on roadways, from lightweight cars
(approx. 1800 Ib. [820 kg]) to full size pickup trucks (approx. 4400 Ib. [2000 kg]). A product can
be certified for multiple Test Levels. The QuadGuard® Il is certified to the Test Level(s) as shown
below:

Test Level 2: 43 mph [70 km/h]]
Test Level 3: 62 mph [100 km/h]

These FHWA directed tests are not intended to represent the performance of systems
when impacted by every vehicle type or every impact condition existing on the roadway.
This system is tested only to the test matrix criteria of NCHRP Report 350 as approved by
FHWA.

Trinity Highway expressly disclaims any warranty or liability for injury or damage to persons or
property resulting from any impact, collision or harmful contact with products, other vehicles, or
nearby hazards or objects by any vehicle, object or person, whether or not the products were
assembled in consultation with Trinity Highway or by third parties.

The QuadGuard® Il is intended to be assembled, delineated, and maintained within specific state
and federal guidelines. It is important for the highway authority specifying the use of a highway
product to select the most appropriate product configuration for its site specifications. The
customer should be careful to properly select, assemble, and maintain the product. Site lay out,
vehicle population type; speed, traffic direction, and visibility are important elements that require
evaluation in the selection of a highway product. For example, curbs could cause an untested
effect on an impacting vehicle.

After an impact occurs, the debris from the impact should be removed from the area immediately
and the specified highway product should be evaluated and restored to its original specified
condition or replaced as the highway authority determines as soon as possible.

TrinityHighway.com 3 Revision H November 2019



https://trinityhighway.com/contact/
https://trinityhighway.com/
https://trinityhighway.com/contact/

System Overview

The QuadGuard® Il is a potentially reusable, re-directive, non-gating crash cushion for roadside
obstacles ranging in width from 24” to 126” [610 mm to 3200 mm)]. It consists of energy-absorbing
cartridges surrounded by a framework of Quad-Beam™Panels. The decision as to whether this
product is reusable after impact rests solely within the sound discretion of the trained engineer,
experienced in highway products, who is working at the direction of the local DOT, or appropriate
highway authority, which specified and now owns the product.

The QuadGuard® Il utilizes two types of cartridges in a staged configuration designed to address
both lighter cars and heavier, high center-of-gravity vehicles. Its modular design allows the system
length to be tailored to the design speed and appropriate number of Bays for a site (p. 10).

Impact Performance

The 5 Bay QuadGuard® Il has successfully passed the requirements outlined in NCHRP Report
350, Test Level 3 tests with both the light car and pickup at speeds of up to 62 mph [100 km/h] at
angles up to 20 degrees.

During head-on impact testing, within NCHRP Report 350 criteria, the QuadGuard® Il is designed
to telescope rearward to absorb the energy of impact. When impacted from the side, within the
applicable NCHRP Report 350 criteria, it is designed to redirect the vehicle back toward its original
travel path and away from the roadside obstacle.

How to Determine Left/Right

To determine left from right when ordering parts, stand in front of the system facing the roadside
feature. Your left is the system’s left and your right is the system’s right.

Counting the Number of Bays

One Bay consists of one Cartridge, one Diaphragm, two Fender Panels, etc. The Nose section is
not considered a Bay, though there is a Cartridge in the Nose of each system. Note that this
means there will always be one more Cartridge in the system than the number of Bays in the
system. To determine number of Bays, count Fender Panels on one side (Figure 1).

DIAPHRAGM
REAR //////////

CARTRIDGE

RIGHT
FENDER PANELS
FRONT A
LEFT e
o

Figure 1 A
System Orientation |
3 - Bay System

TrinityHighway.com 4 Revision H November 2019




Measuring the Width

The QuadGuard® Il is available in seven (7) nominal widths:

o 24"[610 mm]

e 30" [760 mm]

e 36" [915 mm]

e 48"[1219 mm]

e 69”[1755 mm] - (Minimum 3 Bays Required)

e 90" [2285 mm] - (Minimum 3 Bays Required)

e 126" [3200 mm] - (Minimum 6 Bays Required)
The nominal width of a parallel system is the width of the diaphragm (Figure 2).
The nominal width of a wide system is the width at the location shown in Figure 3.

The outside width of the system is approximately 6” [150 mm] to 9” [230 mm] wider than the
nominal width. The width of the system is not the same as the width of the Backup.

.~
e
S

Figure 2
Width of Narrow system

Figure 3
Width of Wide system

TrinityHighway.com 5 Revision H November 2019




Trinity Highway Approved Adhesive Anchoring System

A Trinity Highway approved adhesive anchoring system is required to securely anchor crash
cushions. Each approved adhesive kit contains adhesive, studs, nuts, washers and instructions.
Both vertical and horizontal assemblies are possible using an approved adhesive anchoring
system.

Site Conditions

Cross-slope exists — If there is a cross-slope of
more than 8% (5 degrees), or if the cross-slope
varies (twists) more than 2% (1 degree) over the
length of the system, a concrete leveling pad
may be required (Figure 4).

No cross-slope — No additional action is
required.

Figure 4
Cross-Slope

1) Specify Backup Structure

The two Backup designs available are the Tension Strut Backup and the Concrete Backup.
Both types are appropriate for use on grade or deck.

2) Special Conditions

Contact Trinity Highway Customer Service Department if you would like input with your
application. You will need to answer the following questions:

1.

2.

Are curbs, islands or elevated objects (delineators or signs) present at the site?
What height and width are they? All curbs and elevated objects over 4” [100 mm] high
should be removed. If possible, curbs taller than 4” [100 mm] high should be removed
approximately 50’ [15 m] in front of the QuadGuard® Il and as far back as the system’s
Backup. Any curbs that must remain should be 4” [100 mm] maximum and be mountable.

What is the angle of divergence if the construction site is a gore area?

What is the general geometry of the site, including the roadway for at least 500’ [150 m] in
front, so traffic patterns can be visualized?

3.

Is there an existing barrier? Where there is an existing guardrail or median barrier at the
site, the Backup of the QuadGuard® Il should tie into it when possible.

Will there be traffic approaching from the rear of the system? Is the system in a two-
way traffic situation, with traffic going in opposite directions on either side of the system?
Or, is the system on the side of the road in a location where crossover traffic is a concern?
If so, a Transition from the back of the system to the hazard is necessary to prevent vehicle
interaction (pp. 12 & 13).

Are there any other unique features at the site that may affect positioning or
performance of the QuadGuard® II?

TrinityHighway.com 6 Revision H November 2019



https://trinityhighway.com/contact/

3) Other Factors that May Affect Your Deployment:
1. The existence of drain inlets.
2. Junction boxes or other appurtenances located near the hazard.
3. Insufficient space for the length preferred.
4. The location and movement of expansion joints.

If these or any other special site conditions exist, please contact Trinity Highway Customer
Service Department before proceeding with your design (p. 3).

Important: It is the responsibility of the appropriate highway authority to select
the location for the QuadGuard Il in accordance with the Roadside Design Guide.
Trinity Highway is not responsible for choosing the location where a system will be
placed.

Impact conditions which differ from those described in the NCHRP Report 350 test matrix for
non-gating, redirecting crash cushions may result in different crash results than those
encountered in testing.

Furthermore, impacts in excess of TL-3 impact severity, or the existence (at the site of
assembly) of curbs or cross-slopes in excess of 8%, may yield performance which does not
meet NCHRP Report 350 evaluation criteria relative to structural adequacy, occupant risk and
vehicle trajectory factors.

Figure 5
Model Number Key

TrinityHighway.com 7 Revision H November 2019



https://trinityhighway.com/contact/

These following charts represent the modified versions of the QG Il length relative to impact
speed, which is based on the capacity of the system using a 2000 kg [4400 Ib.] pickup truck.

Speed & Cartridge Placement Chart For Narrow Systems

# of Bays Model # kph [mph] Type | Type ll
1* QG240 | 40[25] 2 0
2 QG270 _ | 701[44] 2 1
3* QG280 _ | 80[50] 2 2
4% QG290 _ | 90[56] 3 2
5 QG 2100__ | 100[62] 3 3
6* QG 2105_ _ | 105[65] 4 3
7* QG 2110 _ | 110[68] 4 4
8* QG 2115 _ | 115[71] 4 5
o QG 2120 | 120[75] 4 6
# of Bays Model # kph [mph] Type | Type ll

3* QG 270 70 [44] 2 2

4* QG 280_ _ 80 [50] 3 2

5* QG 2100 _ | 100 [62] 3 3

6* QG 2105 _ | 105 [65] 4 3

7* QG 2110__ | 110(68] 4 4

8* QG 2115__ | 115([71] 4 5

o QG 2120 | 120[75] 4 6

*System capacity estimated through calculation.

TrinityHighway.com 8 Revision H November 2019




e

915 mm [36”] MODEL NO. QG210036

QUADGUARD® I
FOR NARROW HAZARDS

getee

1219 mm [48”] MODEL NO. QG210048

1755 mm [69”] MODEL NO. QG210069
5.83m [19'-1"]

(7))
=§
A<
o N
< <
2
0]
2 g 2285 MM [90”] MODEL NO. QG210090
3o 8.73 M [22'-1"]
o
e _—
2 T =
. 1
\ ! 9 —
@O ©®
Key  -3200[126"] MODEL NO. QG2100126 (Min. 6 Bays required)
@ Cartridge
; ® ® ®
() Diaphragm Y X X @
=
@ Quad Beam Fender Panel ) ——— — —
-’?{s (.'r:\
@ Nose Cover R
@ Monorii Figure
@ Backup Plan & Elevation

5 - Bay system with Tension Strut Backup

TrinityHighway.com 9 Revision H November 2019




Transitioning

Quad-Beam™ End Shoe
Transition Panel

The Quad-Beam™ End Shoe Panel transitions the QuadGuard® Il system to vertical faced
concrete structures whether it is a concrete Backup or concrete barrier wall (p. 13). An Extended
End Shoe is also available. In cases where the corners of the hazard are not chamfered, it may
be necessary to add wheel deflectors to the structure in order to prevent wheel interaction.

Quad-Beam™ to Guardrail Transition Panel (W-Beam and Thrie-Beam)

The Quad-Beam™ to W-Beam and Quad-Beam™ to Thrie-Beam Transition Panels transition the
QuadGuard® Il system to new and existing runs of standard guardrail (p. 13).

Quad-Beam™ to Safety Barrier Transition Panel

There are several options available when transitioning the QuadGuard® Il system to safety shape
barrier depending on the shape and position of the barrier.

When transitioning to barriers with a “New Jersey” style profile, the 4" offset Transition Panel is
most commonly used (p. 13). For transitioning to barriers that are in line with the side of the
system, use transition assembly 616041B or 616044B. For transitioning a wide system to barrier
that runs parallel to the centerline of the system, transition assembly 616048B or 616049B is
used. A 9” offset Transition Panel is also available for transitioning to barriers that are in line with
the side of the system.

When transitioning the Single Slope style barriers and parapets, 6” and 8” offset Transition Panels
are available. For transitioning a wide system to barrier that runs parallel to the centerline of the
system, a 6” offset panel is available.

How do you determine the Transition Panel offset?

Transition Panel offset is determined by measuring the distance between the face of the barrier
and the top edge of the Backup Diaphragm at 32" above ground level (Figure 7). Remember,
when assembling the QuadGuard® Il that the correct Transition Panel offset must be achieved in
order for the offset bracket to nest between the barrier and Transition Panel ensuring proper
performance of the transition.

~

Figure 7
Transition Panel Offset

TrinityHighway.com 10 Revision H November 2019




Transition Panel Types

If a system is placed in a location where traffic will be approaching from the rear, a Transition
Panel is necessary. Standard panel types are illustrated below and there are variations for each
panel type. The specific panel applied will depend on system and site conditions. Therefore, it is
important to send site specific data to the Trinity Highway Customer Service Department for exact
panel requirements of your application.

Figure 8 Figure 9
Quad-Beam™ to Safety Barrier Quad-Beam™ to Thrie-Beam
(NJ shape) Transition Panel Transition Panel
.m/:_m\“x\
/NN
/N ~.
5"-\‘. \\1 "
X\
N
Figure 10 Figure 11
Quad-Beam™ to W-Beam Quad-Beam™ End Shoe
Transition Panel Transition Panel

TrinityHighway.com 11 Revision H November 2019



https://trinityhighway.com/contact/

QuadGuard® Il CZ Deployment Criteria

This portable compact crash cushion is for construction zones. The QuadGuard® Il CZ is
available in the same narrow sizes as permanent systems.

The QuadGuard® Il CZ must be properly anchored.

Important: QuadGuard® Il wide systems should not be anchored to asphalt.

QuadGuard® Il CZ Plate Model Numbers and Widths ‘

Number of Bays 610 mm [24”] | 760 mm [30”] | 915 mm [36”]
2 QZ27024P QZz27030P QZz27036P
5 QZ210024P QZ210030P QZ210036P
Model Number Description
Figure 12

TrinityHighway.com

Model Number Key

12

Revision H November 2019



Foundation/Anchoring

Warning: Itis the responsibility of the installer that this assembly conforms with
the guidance provided by the AASHTO Roadside Design Guide, including, but not
limited to, those regarding placement on or adjacent to curbs.

Asphalt Installations

Systems with a Tension-Strut Backup may be temporarily installed in construction zones on
asphalt. Assemblies on Asphalt Concrete (“A.C.”) must provide a minimum of 76 mm [3"] layer
of asphalt over a minimum of 76 mm [3"] layer of Portland Cement Concrete (“P.C.C."), 152
mm [6”] layer of asphalt over 152 mm [6”] layer of subbase, or 203 mm [8”] layer of asphalt with
no subbase.

Important: Only 460 mm [18”] threaded rods, utilizing Trinity Highway approved
adhesive, can be used with asphalt foundations. Contact Trinity Highway for a
complete list of approved adhesives (p. 3).

Concrete Installations

For concrete installations, the QuadGuard® Il should be installed only on an existing or freshly
placed and cured concrete base (28 MPa [4000 psi] minimum). Orientation of the concrete base
and the attenuator must comply with the project plans or as otherwise determined by the resident
project engineer or appropriate highway authority.

Recommended dimension and reinforcement specifications for new concrete pads can be found
on the standard drawings.

The QuadGuard® Il may be installed on any of the following foundations using the specified
anchorage:

Foundation A: Reinforced Concrete Pad or Roadway

Foundation: 150 mm [6"] minimum depth P.C.C.

Anchorage:  Approved adhesive with 180 mm [7”] studs 140 mm [5 1/2"] embedment
Foundation B: Asphalt over P.C.C.

Foundation: 76 mm [3”] minimum asphalt concrete (A.C.) over 76 mm [3”] minimum P.C.C.
Anchorage: Length of anchor required is 460 mm [18"] 420 mm [16 1/2"] embedment
Foundation C: Asphalt over Subbase

Foundation: 150 mm [6"] minimum A.C. over 150 mm [6"] minimum Compacted Subbase (C.S.)
Anchorage:  Approved adhesive with 460 mm [18"] studs 420 mm [16 1/2"] embedment
Foundation D: Asphalt Only

Foundation: 200 mm [8”] minimum A.C.

Anchorage:  Approved adhesive with 460 mm [18”] studs - 420 mm [16 1/2"] embedment

TrinityHighway.com 13 Revision H November 2019




dnxoeg 1n41S UoISUa /M || gprenspend

N-9A2S1290

Revision H November 2019

14

TrinityHighway.com




api dnyoeg 1n11S UOISU /M || gpIenopend

N-9YADS1240

Revision H November 2019

15

TrinityHighway.com




dnxoeg 21910uU0D/M || gPpJENSPEND

()]
—
o
[qV}
P —
(O]
o)
=
(4]
>
@]
Pz
T
C
S
R
>
(O]
nd

N-9AD292290

TrinityHighway.com




apIM dnxoeg 81a1ouod/M || gprenspend

N-4A092240

Revision H November 2019

17

TrinityHighway.com




Wa1SAS au0Z U0I1INIISUO) || gPrenpend

N-9YA\DZ2290

Revision H November 2019

18

TrinityHighway.com




dnyoeg 1n11S uolsua| 10} ped 81812u0) .8

¥/ N:LHDIM 03 LVINILS3

1S NOISN3L o
1 ININDD INIMYHD FIWIS LON 00 E e » . /N
pes-fplt [P IS o)
vnoavno SSIINN "L00-AS-dHL-DW3D mmx__ONx__m zumuoqE& m
H3d SONVHITOL 96/51/5 SVLS 0 v/N
‘03LON 3SMEIHLO SSTINN [STHONI] SHIALINMIN Iuv LNIWIUNSYIN 40 SLINN Z
OVE OL LNOMA WOMdA %Z NYHL JHOM AMYA LON ONY ‘%8 0330X3 LON TIWHS Qvd 40 3401S SSOMD 'L
ZTL ‘SALON
1T ~8—-9 NOILO3S
a1 [
I ot ['14 "na/sa1 Sp1] «w/B4 $ZEC  'HO018 HOHONY ONY
v, Qv¥d 3LIHINOD "2'd ‘WNNININ [1'S°d 000%] odiW 82
iy || \
stk d | T g s NP TP R IR i
4 T} . : - e —
11
Wd TI¥ 804 3903 Woud
sva3y [of] wwgy 30v1d L LIC
M3IIA NY1d :
[0029] G461
....................... I_ ﬂm
l
LA [ DT |
Ovd 40 3903 ¥v34 wWoud [00'2Z9] 551 NIB3I8 _ [y v1, € € (8- Ecclial 89 10.0- 6E 168 11 2l
- — [2'%11 61 €| [.0-.802110¥% '€9|[.0- 9€1146 01| 11
e .
SHALNED [00¥2] 049 Lv uvey [of] wwal looe] sz [0°v 11 v0 €] [.6-.861 1116 4G |(.0- €€ 1[50 01| 01
(31avL 33s) .. [£€1} 18°2| [.0- ELT]IEL S |[.0-.0E]IFT 6 6
[S'E1! 99 2| [.6- £5111 %8 'SF|[.0-..21€2'8 | 8
Y=Y NOILD3S € €1} 16 2| [.0- .8£11!90 2F [[.0- 211 2€ L L
G | R _l 11 Gt 2| [.8- 811341 9€|C,0-.12110¢ 9 | 9
821 2l 2| [.0- £0T116€ 'T€[[.0- 81116¢¥ G| &
D, ] 9217 £6'1| [.8-.€81]08'G2[(.0-STI4Sv | +
v 231 @8 1| [.0-.8931€L 02|[.0-.213199 € €
SyaLN30 [00+2] 019 L 213 [1211 661 [.B-.8r1ie8 vI1| [.0-.61ivL2 | 2
Syvady [c#] wwal m & [1'211 6S°'T] [.B-.Br1IEB'¥I| [O-.6110L 2 1
3 wl [u-y w ul—} w
030¥ds ATIVNO3 z [psauval g B_M___:Smh u mEomu._ omaw sAvE
suvay [Gf] wwal ¥nod = avd NI HY a3 2. 40 'ON
ALIHINOD
40 SO¥VA J1avl

€J0T-TT-0v-G€

Revision H November 2019

19

TrinityHighway.com




dnyoeg 1n11S uoIsua] 10j ped 9181o0u0) .8 [euondo

¥/ N:LHBITM 03 LYmILST

w/N

/N

s

"0ALON ISMHIHLO SSITNN [SIHONI] SHALIAMIA 4v LNIWILNSYIN 40 SLIND €
AFNIDNI L03r0Hd JHL AB AAYSSIDIM
JINMYALI0 5% J300Y 33 LSNON SLE044NS JOYHD MCTIE TNOILIOY 3SIMHEHLO F4n1ondls
ONILSDCE Ny OL O3W 0 LSNIWOY OFTIVISNI 38 15MW Ovd 'LOWdWl NY ONRING ONIONS LN3A3Ed oL ‘2
AdvE
OL LNDMJ WOMS %2 MYHL JHON AuYA LON ONY ‘%2 0330%3 LON TIWHS Ovd 40 34015 SS0¥D 'L

) mm\ ‘§3LON
2—0 NOILO3S
[ooe] 9z 1| [ao¢] 9 I B
(]
[00°Z9] GGl _ 11 H..m_
\ 8
e [0 syaINzD [00vE] C18 LV u  E
“ : ¥ Suwedy [o#] wwg) - =
[
|_ ................. |_ Q30vds ATvND3 =
.-I_. .............. 4__- Syvaay [oF] wwgl dnod =
S —— —
'£11 0 € | [.B-.£2e11Z] B9]L.0-.6E1 Bl
- -~ '£11 / 2 | [.0-.802110¥ £9|[.0-,9E1 1
foo€] ¢ T11 62 | [.8-.8813|16 16][.0- £E] o1
€10 € 2 | [.0- ££131EL 26 |C.0- 0E] 3
211 12 | [.8- 25118 Sp|r.0-.4211E2 8 8
1] 81 [[.0-.8811}90 2v|[.0- ¥21cE « 7
210 91 | [.B- 81131771 9 |[.0-.12110% 9 E]
73] ¥ 1 | [.0- £01116E TE|L.0- 81167 § c
f—— 7311 27 | [.8-,68110GC G2|[.0-.GT1[iC ¥ [
12 111 60 | [.0-.89016L 0c|l.0-.211199 € B
[6 011 +0 | [.8-.8r1ic8 F1| [LO-.61ipL 2 2
1601 /0 | [.8-.8P11E8 ¥1| [LO0-.61FL C 1
[pSOuvA] pw | fu-—p] | [w] | [u-u]
ENeER] (HI9NFT avd) | sava
%m_qmn_g @mu e Y N 40 ON
4G SOuvA J18vL

€302 -TT-0v-G€

H November 2019

ision

Rev

20

tyHighway.com

ini

Tr




dnyoeg 1n11S uoisua| 10} fegay 1INOYIIAA ped a191ouo0) g [euondo

¥/ Ni1HDIIM Q3 LvILST

v o an

¥/N

sz

d3HONOHE "o

o)

SNOWWIS T

s

W/

AYYSSIOAN SV O¥d JOHOANIIH "ONPAOVHD LNIATHd OL "SIINVHO JdNLYHIdWAL JLLvvad

HLIM INIWNOHIANT NI Q30%1d NIHW HOYHD AV LNIWIDHOANIZY LNOHLM SO¥d FUIHONOD ¥
‘03ALON ISMYIHLO SSTINN Hmmruz_u SYALIANITIN Y ININIYNSYIW 4O SLINN ¢
“YIINIONT LOT0Ud JHL AE AYVSSIOIN
—_— QININYEL3A SY d30aY 38 LSNN SLY0ddNS 3avHd MO138 TYNOLLIJAY ISIMH3HLO ‘3uNLONMLS
d—0 NOILO3S ONUSIKI NY OL 031 40 LSNIVY QITIVLSNI 38 ISNK ¥d 'LOVdAI NY SNIAG ONIAMS INIATId OL 2
Elz]
OL LNO¥ WOYA %Z NYHL JHOW A¥VA LON ONY %8 (330X3 L1ON TIVHS Qvd 40 34075 SS00 I
['L4 'no/sq1 gvl] (w/Bx pTez <31ON
THINOD "O°d “WNWINIW [15°d 000¥] Bdn mm\ ’
J-=0 NOIL23S
e — bS]
MIIA NYId G
-
3
7 E
=
[6 ,m: 0'€ |[.0-6E£1168'TT] 21
[9°€11 L2 |[.0-.9€1146 01 11
e €162 |[.0-€€1190 01 01
avl 33s) . [0€1l €2 |[.0-0E1¥T 6 5
[£21] 12 |[.0-.£211€2'8 8
[r 21181 |[.0-+212C L [
[1 21191 [r.0-1210¢r 9 9
[8'7T1+'T |[.0O-.81)i6F 'S S
[G'T112'T [[.0-.612145F v
O1Ha0 271160 |[.0-211]95 € B
[6'011 20 [.0-.61i¥L 2 2
[6°011 /0 | .O-.61ivL72 T
[psogva] gw | [w-n] | [w] |
HIONTT avd) | sAva
avd NI W 40 "ON
JLIHONOD
10 sawva  [319V1

€40 € - TT-0v-9€

Revision H November 2019

21

TrinityHighway.com




604570
Backup Assembly, Tension Strut, QG

TrinityHighway.com 22 Revision H November 2019




apelo uo 9 ‘dnyoeg a1910u0)

] e | so-ob-se ] ozn VI=0F=5T
30v¥9 NO oPaovES
90'dN®OVE ILIYONOD %6/62/S] PBon O M
WILSAS £Q¥¥NOAYND 96/62/G|  J4es3boiL 'S |
96/1/¢ HOM
__.z.w:__.ua.n_wn_ HOHY3IS3H ONY DNIMIINIDNI —
NI ‘SWALSAS NOLLJMO0SEY ADMANA 96/£1/S Snois °0. SHNIIIIT
(¢ aLon 335) 3AVYO NO JNHOvE _ MJIAINOEd _ Y130 ININIOHOANIIY
?m.ﬁm ”M %m.. Hﬁm MMHN “n” ﬁﬁg_a: Bzl wmwm [oo8¥] 6LTL WNWINIW [00°F2] 019 M3AIA 30IS HLIONOW
4 L 00 ¥l6
ﬁw M”_ o gig] Wiz Lok w o[ .ak 50] W et zZal 0£S0 S ta @ I —— —
[% sz8] w sz A4 W L0 QA #°0) M DET [ilE:] ¥ZS0 v - = wo
wuw 0z) of] [ww ci) of ONILOO NI dnAavea Nl 'ON_1300W_PALSAS L a o . 2 T
EEGEER EERH] P - =
. . (%]
(=]
=] SHYEIY = Suvaay
K] @ 6] A= v g o#] ww gL (¢
[oF) wia 0z (2) [oF] ww gt (1) [oH] wi g1 (o) . O] wwor— o @[] ©
a 4 = -
— — —_— —, . ~ . - -
! - e i [os01) 29z (s w%.ﬂ%umv
I ] Syvady »
o, D [e#] ww G, (5) - ~ 13731 0voy
(30v48nS avd oL @ 30v3 .Eom.._v | wvesy [ [o#] ww ci()
z 103dS3y HLIM) .08 .
3 r - 1 A suvedy [ [6#] ww g1 (5)
@ i I P ONIOVAS “dAL
= [gss] ovL = [zo'11] o8z (dAL) 30vV4HNS Q3HSINIA
- = ! ! 3 moud Niw [00°2] 1S
g ! CLLT )
— ] ]
= - - - P | -
,m v [oo¥1] 9s¢ [oog] <oz
’ v130 LNINIDHO0ANIZY
(aA) [oo'e] 251 Wr130 LNINIOHOANIZ
) foga) 8ey | | M3IA_dOL HITTONON
L — !
(avedd [ NMOHS
| SY ATALVNIXOdddY 030%dS
apy - - 40 30v4 LNOH4 NI NMOHS
L [00+] zol snNIW v, (dA1) [0G°£] 161 En__,q._.m_o W_imum_m_ Sy BQW&J ATIVND3 §) Syva3y [ [o#] ww <1 (5)
(drL) [oo'e] 22 ‘Syvey [ [9F] ww 0z (2)
(+ 3LON ‘Z 133HS 335) ILIHONOD [s#] ww g1 (5) - (s#] awmst (©)
03M08ddY SI FOVAHNS ONILSIXI SSTINN Ovd aNY (dal) [ze8] 122
INILOO4 HLM ATIVDIHLNONOW Q3¥N0d 38 LSNW dNXovE 'S LI E— 30v4 ._.zom.._V dve3y [q [c#] ww g1 (1)
‘03LON 3FsmyaHo | I
SSIINN [SIHONI] SHALIWMIIN 3u¥ LNIWIUNSYIN 40 SLINN + | 7 = i oy
_ (52°0] ¥ 38 OL SIONVYITOL ¥VYINN '€ L - o wve3y [ [o#] ww st ()
a3IND34 ILINONOD ININID ONYLNOd [ISd 000¥] odW 82 2 T = ] P SyvE3Y
‘SwOEQR 40 NOWLYHNA ¥ 804 NN R — 2 @ [s#] ww s ()
¥030 1v [Ni—dI¥ 000Z] WA 0£Z 40 LNINOW ONIN¥NL¥ANO L& - AT
WONIXYW ¥ ONYISHLIM OL 318% 38 L1SNW dnove 'L 4 3 1
'S3LON .y E»% uu«_&ﬂmmmmﬁuxwwzz =
003 | NOLLAINIS30 | 'ON H001S [T B - 2 - NOHd "NIW .
_ [zo8L] se 3 [zoel] eov

LS SLyvd

¢ 40 T —80-0¥-S€

H November 2019

ision

Rev

23

TrinityHighway.com




2.1N12NlJ1S 919a1dU0)d mc_u,m_xm_ uo OO .Q:-m 91910U0)D
b e ] so-ov-se | oz FI-0F—5%
Bamp

FYNLONYLS 3LIHONOD ONILSIXI NO Eoum S00v RS

90'dN3ovE 3LIYONOD ] I

WALSAS ,AYYNOAYND 96/6z/S |  Jesaboil 'S "AVMQYO¥ 030¥04NIZY [00°9] 0SL “NIW '3

T TR e TP 96/1/¢€ HOM AVMAYOY 030H04NIFE—NON Hﬁco.ﬁu 00Z "NIN "9

: ; : noYS '(Q JUNLONALS H030 [00°2] 08L "NIW ©
ONI ‘SWAISAS NOILJJ0SAV AD¥ANA 96/€1/S Snois g EESLEREEE] 51 30¥48NS ILINONOD QINOHAAY b

(¥ % | S3LON 33S) 3L3IHONOD (Q3A0¥ddY NO dNHOVE

(F9vH0Vd LEYND' ~€—dWN 0000—00LGZSE ON Ldvd Z “ALD

3YIND3Y 0INOM LI ‘03 UVL3T SY) TWNO3 HO LNOYD WALSAS

ONIHOHINY

V130 dvddd 13Mod

£=di ONISN Q3TIVLSNI 38 OL dv83y TvILH3IA 'S

WYLI0 LNIWIIHOANIIH

O3ILON 3SIMH3HLO SSIINN [SIHINI] SHALIWMIN 3u¥ LNIWIYNSYIN 40 SLINN €

{cz'0] 9F 38 01 SIoNVHIIOL ¥vIANN 2

‘034IND3y 3LIHONOD LNIWID ONYILHOd [1Sd 000F] BdW 82 L

“SALON

=
@ 0 @ M3IIA INOYS MIIA 3AIS 1IMOJ -
.1 [ w
[o#] ww gy (z) [9#] ww oz (5) [o#] ww g1 (1) NN [¥2] 019 . -
I [e/1 01] ¢z z
oo
8 ' (+ 310N 33S)
_ Yv83y ¥04 (S30¥1d 61) I10H “ qu%w ALIHINOD
& t { [oo6] zz1 x [88'0] Zze TyO M
=] Suvaay ~ 13131 Qvoy
= .06 ® Q[o#] ww oz M- suvazy [ [s#] ww g1 (5)
m ﬁ QEE - o ! . ! SyYE3Y mmmﬁ ww G| MJU
=z 0G°1M] 8¢H -l = " N dva3y o] ww gl (|
— ! - [g/1 s] okl & 3ov4 hzox.._v - ~(dAL) 30V4dNS QIHSINIA
i ! _ nwoyd NIW [00°2] 1S
A e - - L
[00°9] zs! [oo+] zo! 1 i )
- - - SANIN ¥,
[os2] 181 - - NG - -
W 3R [8] coz
TVL3d 8vadd T [p1] oce
K| = Y130 LNINIOHOANITY
_”m,*“_ ww gy () ?___m_\/ H_O._. I_m_??Oﬁ_ NMWOHS
- - (yv834 [F 40 30¥4 LNO¥S NI %m«mwwpmg_wm*%ﬂeﬂ_%«%
AQL(_.V _”thu_ \ZZ NMOHS SY Q32¥dS ATvnD3
1 syvEay [ [o#] ww oz ()
I
i - =
N ik Iv4 HZOEV uyedy @ [o#] ww g1 (1)
[ae] o=
7] w =
—_ =
& R
w
& 1 (dAl) 3O¥48NS OIHSINGE _ suvady [ [of] ww g1 (g)
= wWodd N [19tL]
3 Lﬁumm_mL oIy TR Ik 20] W ¥5] [008r] Iz B¥S0
- [ | X 0] W vb| [009E] ¥i6 9£5D
w 0l ¥ 6T 0k 60] W g¢] [o00g] 2oL 0£50
[% 05 Ok ¥0] W 0g] [00%Z] 019 ¥Z50
0038 NOLLI¥OS30 | "ON %0015 [ vau] [ oz) off ?.m_.uc G1) of . ¥ ‘ON 1300A _WALSAS
151 SLuvd | e oo

¢ 40 ¢ —80-01-9€

H November 2019

ision

Rev

24

TrinityHighway.com




o0 ‘dnyoeg 81912u0) 10} ‘ped 91819U0D

o ] vwer | eo-ov-se | oz
BMP-600VGE
90°'dNXOvE "ONOD ¥04'dvd 3LIYONOD 567175 oM
W3LSAS «Q¥VYNOAYND 96/¥e/S| Jesaboll s
96/1/¢ DM
._.2m=._.m«&mo HIY¥IS3Y ONY ONIHIINISNT Ly —
ONI 'SWALSAS NOILJHOSAY A9¥ANA 96/61/ SNeIS 0 SESIEREEEE]
"03LON 3SM¥IHLO SSIINN [SIHOMI] ww N F¥v SNOISNIWIO '€
ATIVIIHLNONON 034N0d % ¥3HL390L 031 38 CINOHS 0018 dNAOvE 3avH9 MO138 ONY avd 2
MOVE OL LNOH4 WOYd %Z NYHL 340N AY¥YA LON ONY ‘%8 0330X3 LON TIVHS Q¥d 40 34075 SS040 'L
ETAL SALON
.I‘J.q
Z ALON 335
/ E
R
w
N
lavd o%:uo%ow % M
(=]
=
\ .N
- 1
| 310N 335
- Iy dNAOYE 40 30v4 LNOM4 woud [00%1] 9sc N93g - -
[oog] 9z Su3IND [00vZ] 019 LY dvady [s#] wwg) [oog] 9z
[oo+vL] 9s¢
- (8wl 335) 1 7T (438) NN
oo dN¥ivE 40 3% NOH
O¥8 40 30v4 Lnowd [oo+z] 019
—_— 621 022 [.8-.,2€21196 '89 [[.9-.8e1[vL T1] 2T
V=V NOILO3S [£21 v0'2| [.b-.£121140 €9 |(.9-.6£1128 01| 11
_”.._.-._ .DU\mn_J_ _mv_.unrr_\mvv._ P JHINOD [S'2] 68'l| [.B-..61 ”__Om ‘85 |[.9- _mm“__ 16 '6 071
3L¥93499Y INOLS [ISd 000%] DdW 82 (€21 vi1| .v-.8.1110v 25 |0.9- 621166 8 3
— - 021 15°7| [.8-.2911'e9 "4+ [(.3-.921'80 8 8
[oo¢] 9z [oo¢] 9z [8'T1 9€'T| [.t-.ErT11TEes ‘T [[.9- L L
1 (911 12°'7| [.8-,£211'96 '9€ |[.9- E El
_ L v e = @ I _ 1 [v T3 01| [.v-.801310 1€ [(.9- S 5
T OTHOD— (111 €80 [.8- .mB_mm '92 |[.9- ¥ 2
) o | = (601 990 [.b-.£43,0¢ 02][C.9- B €
mmuﬁ%mﬁwm @_0%5% =g [L°01 250| [.8-.L51vb ST|[.9- 2| @
ISt~ [G'01 (E0] [.v-.8831€L°6 |[.9- 1 T
039vdS ATI¥N03 S |a [pSQuvA] cw L w L w
W = o avd NI© e s s ——] SAvH
Suva [of] wuwey unod S, AIHONOD RENIER (HLONTY avd) |40 ON
40 SOHYA dve3y ul
L1, 378Y1L
60-01-S€

H November 2019

ision

Rev

25

TrinityHighway.com




604507
Backup Assembly, Concrete, QG

TrinityHighway.com 26 Revision H November 2019




90 ‘ZD ‘ped 8181o0u0)

3| vev o ] o-ov-se | oz
BmpOIOPSS
90'70'avd ILIYONOD 96/82/5 oM
WALSAS ,A¥VNOAYND 96/¥2/5 | Hesabpil S
96/1/¢ AIM
LNINLEYJI0 HOHYISIH ONY ONINIINIONT m reed
NI 'SWALSAS NOILJNOSHV XOYANA 96/61/ sPeiS Q. REEEEEF]
"03LON 3SMY3HLO SSIINN [SIHOMI] SHILIWITUN 3wy LNINIWNSYIN 40 SLINN €
"MIANIONT 103r0dd FHL A8 A¥YSSIOAN QININYILIA S 4300V 38 LSNW SLH04dNS 3A¥M9 MOTIE T¥NOLLIADY 3SMHIHLO
“FUNLONYLS ONILSIXI Nv OL 03U ¥O LISNIVOY QI TIWLSNI 38 LSNW Q¥d ‘LOYdNI NY ONIING ONIONS LNIAIND OL 2
MI¥E OL INO¥A WOMA %Z NWHL JHOW AMVA LON ONV ‘%8 0330x3 LON TIVHS avd 40 3d01S SSOHD '
310N
V=
v #] 1# - -~ e ~]
suve3y [s#] 9 (dr1) [Lo-2] ol9 [.z—.c] sis1
1 . . ]
N I
(o]
4 (=]
avd_ 3 3 i
Q8¥NaavNo | n_u.
(ON3 Q¥YZVH % dnXovE) E
1
| - - 1
- = Wil S
I Lelse B ( ¥=v NOILD3S 335) - _ Lelse
(SNOILY20T +) = SLNIOd 9NILAN T¥NOILLO
- - (31gvL 338) .1, .
v Iv13d
[eu/sq1 st1] (w/By pzez
ALIHONOD 3LYIIHIDY 3NOLS (dal) [Lz—1] s -
[Isd 000%] odW OF 1" - ¥Y—=¥ NOILJ3S
= ' 1.2] 0s
[.8] 00z _ T, Vo7 b
4
3avy9 suvady [s#] o1F (¥)
T0€1] €2 |[.0-.6/11]EL 25 | [.9-..0] 22 JL.O-.0e1ivl 6| &
—g@=-g NOIDS ) =T — : — ; — :
g-8 NOILO3S Q3033N SV .d. © uvedy [£21) 12 [[.8-€G11I¥8 9 | [.6- 911 02 [(.0-.£2]iE2 8| 8
¥ [##] wwey (1) gav :ALON v'2318°7 | [.0-.8E11190 ‘2 [.0-.9)} 8'T |(.0-.p21}2€ 4 L
fmemtn [1 211 91 | [.8-.BIT11Z1 96 [.6-.61 91 [t.0-.121l0v 9 9
T 7 =\ Z 613! 1 |[.0-£011l6E 16 | [.9-.#) ¥ 1 |[.0-.81116v G| &
Sie ) Tk /o.“ H__Emﬁm_ .wm mmhumamwm_ _mm_ﬂowﬁ 0THOD— G711 21 | [.B-.£8106 G | [.6-.£1 1T |[.0-.611/67% | ¥
o T T e ywaay G712 | [.B-.EB1j06 G2 | [.6-.£1] 11 [[.0-.6111/6% | &
. o' HY e = ANIT G151 NIVH: NIT WRRININ
N TYNIGNLIONGT SIS v HLONGT warein [S71! 271 | [.8-.681]06 62 | [.6-.£1] 11 [[.0-.610167 | 2
Jf SINIWIHINDIY IHL 133N LSO NIYHD aA w u—34 ] -3 w -y w
~ 313909 3HL "NIYHO 1100 J00¥d [,2/1] wue Leot] ¢ ﬁ QL_:oum 2] ﬁﬁ_ﬁ_,_um_._ avay save
SHNIT NIVHD 35N SLNIOd ONILAM T¥NOLLAO um%& N va3y " . 40 "ON
HON
40 SOuvA J18v1

0T-0¥-S€

H November 2019

ision

Rev

27

TrinityHighway.com




(skeg 6-¢) ‘OO0 ‘UM Buiyl/ioyouy zo

b SIVA “LHOIEM Q3LVAILS3
IN NOLLINHLSHI
IONY ZO | ONIMYH TTVOS LON 00 | somanao soane: vt ok i o oo sncsinionts W/N
"o ‘Q314193dS ISMNIHLO ; e ng -
J3uun
SEIINN "LO0-4S-dHL-DWID mm\-m—\_‘ﬁm.wi Ws:.”ma

¥3d SIONVHIT0L s6/L/01 sNO3S °Q 1SN Siyvd 338
g . s

g 502509 3

E 502909 8

_ﬂm E ¥0Z509 L

E 02509 ]

3 702909
S— o 102509 2
OEk s - 004909 1
"ON WOvEHavIa WIERNN_ [SAOVERavIa)
OL HOVLLY L

LB/ Bda-LH | deigll | 21
ETCT S RECTAl 0651 |1
120 907ISNI | +6E51L | 01
MOOTH3HSYM | 001811 6
PB/CUHLAN | #SEE00 8
x8/S"¥H1708 | 089F11 A
jOVE8 ONLIN | £0Z18 G
ZAHINISIHOY | 012811 ¥
IV HIHSYM | 20811 c
O'W/CXHLAN | $0L£00 z
[30¥IUHL'00Y | 662911 |
3534 ‘OM MOOLS | Wall

TWI30 Z0 auvnoavno

Y230 NOWNYD

ZJ Quvnoavno  ;

“B0-0-5¢ Buimesp sog AEssa00u SE Joyoue-ay
“pedun e Bupmolpo) 1S Auadoud |InS SUR SIOUIUE ) JNsua ) pajdadsu) 9
1SN YBYLSE UD POYEISY| SWNSES 22 PUENSPEnD) Tenba paacudde Jo ' AWAMHDIH ALINIEL Aq paddns

‘wensks J0YDUE BNEEYPY BYL 5N IONVINHOSHId LOVNI H3d0Hd HO4 WILSAS HOHONY
“IOUIUR-D) PUR LONEIC] MU o) walshs s yn

“SPRYS ou) o oo Apgopdwos

1 UN B [N PN Jo EUB| BYI UMOP YI0M PUE EJO0UCW BUY} JBPUN 5FXZ SE LONS Y20/
298| "SPME 43 Jo Yo waishs sy os1es Aenpeib o) sieq Ad 98N pue waishs ay) o 9o By

18 s syl usidwodde o) weishs syl Bumyy o Joud ynoub g $1100 JOUDUR Wasy JJun Baug
sfius yibuay jenbe paxy asn (Y 6) ssalew g ipbue) Buys wowugy

apdwexe s0g (0] sjlEoex] Jnoy) peis) swheydmp wo yoea sieoesg Bugy) omg yemy

“sayaBo) peleg aue SUoRIES peIucw Kuap

05k - 308
Z2 QYvNnoavno AvE 9
J1dWVX3

‘W3LSAS JAONW

GZ:L = JWVIS

INIWHOVLLY TIVHONOW

ol

oL

¢ 0T —004909

Revision H November 2019

28

TrinityHighway.com




7 o SIVA “AHOIIM O3LYWILST
IN NOLLONHISKI SHALINTIW 3yY SLINN 2
"ANO 5350d8Nd FONIYAAIY ¥OJ IWIH NIAKD
¥ SNOLLYICT F10H "STIOH ONIMTINA HO4 3LV IWAL ¥ SY
[ONY 2D SRIMYED 3998 JON 00 | e i dNXOVE ONYV WVHONON 3HL ONISN SONINWOOIY MIUNLOVANNYM |
ng [ | twaawimw v oniivmen e caion ssteamn s (\Iw. SALON
‘031419348 ISIMYIHLO E
SSFINN H00-4S-dHL-OWNID 96/51/0L ewnL s
H3d STONVHIIOL 96,/L/01 8NoiS Q0 1SN sSluvd 335
SNOILVOOT 17108 JOHONY
w oo ~J n o
g alslda, P @ @ @ @
aaggEr x oz % %
T 1
i i i i i i i 1 ;
b -
- © gl Al (L8
st —=l T T T
mewsq =1 = b h ain
0o @ -
w (@ (R il i 0
s 215 ' I I
R o
s 3 (8 &
Glalele f Ii
s & gle®
g g & d B
o (N @
I4 2 o 1
@S i u
o o |+
3 =] 1
4o H] 2]
{ [
! il [
Hl
o

H OO O = O = e O e O = =

Flﬂﬁﬂﬁ]ﬂﬁmﬁﬁﬁ]ﬂﬁmﬁﬁlﬁl

¢ 40 ¢ —00.909

Revision H November 2019

29

TrinityHighway.com




611367 — 1 of 3
Monorail Assembly

TrinityHighway.com 30 Revision H November 2019




611367 —2 of 3

TrinityHighway.com 31 Revision H November 2019




611367 —3 of 3

TrinityHighway.com 32 Revision H November 2019




625650
Diaphragm Assembly, QB

TrinityHighway.com 33 Revision H November 2019




614050

Shim Kit, Diaphragm, Rail Guide, QG Il

TrinityHighway.com 34 Revision H November 2019




608236
Fender Panel Assembly, QG

TrinityHighway.com 35 Revision H November 2019




611580 — 1 of 2
Nose Assembly, QG I, Narrow

TrinityHighway.com 36 Revision H November 2019




611580 — 2 of 2
Nose Assembly, QG Il, 48

TrinityHighway.com 37 Revision H November 2019




604596
Backup Assembly, TS, QG Wide

TrinityHighway.com 38 Revision H November 2019




604513
Backup Assembly, Concrete, QG Wide

TrinityHighway.com 39 Revision H November 2019




9pIM D0 ‘dmyoeg % ped 91810U0D

] ex1 Joooo-livoves | o

=

3aM 9D ‘dNyovE % dvd JLIYONOD
WILSAS g04¥NOAvN0

ANINLYYI3T HOYV3ISIY ONY ONIYIINIONT

ONI SWALSAS NOLLJY0SHY ADdANA

Bap-0000— | IFOPES

[6/61/8

2v1 aruasy

EEEIEEITI

S30NI4343d

Y=V NOILO3S

[¢] 9z

(14 no/sq1 GkL] cw/By $Z8Z ALIHONCD
31vo399Y INOLS [ISd 000F] pdn 8T

NMOHS S¥ AT3LYWIXOHddY HONNYH 30IN0Hd —,

M3IA NOILVYASTS

—-

[81] ¢s¥

e

i I i

| ;o dAL [v1] sse

[z] 15

030vds ATIYND3 | ]
Syve3 [o#] ww Gl yno4 ! ]
S¥aLNI0 [00+2] Lo
1¥ suvg3y [6#] ww gy
STYL130 LNIWIDYOINIZY
dNXOvE M04 £ ¥0 2 SIFIHS 33S
“Q3LON ISMAIHLO SSTINN [NI] Wuwr NI 3wy SNOISNIWIG
Q3YIND3Y SI J0HS ANI 41 0000-LPF0PGT INMYHO
NI¥LB0 "0350 38 0L S| JOHS ONI N¥ 41 0FWIN0Ty sI [0g] 292 40 Hlawm v
ATIVOIHLITONGA 038n0d 38 OL #0078 HOHINY 30¥y9 MO39 ozm mwa
"Q3033N
SY SALILNYND 3LFYONOD ONY_ d¥EIY 1SAPQY T¥nd3 4O LNOYY WALSAS
ONISOHINY @f —dN ONISN "NIN [5'G] OFL 0FTIIMOA 38 TIVHS T3ILS TWOLNI
‘Q¥d Q30604NI3Y [9] 051 NIW (o
40 ‘onoT [Lo-0s] w vz g 3am [o—.24]
W og'e LSYAT LY OMNNSYIN Avmdv0d QIDN0INIZY-NGN [8] 00Z NIW (8
WNLoNALS %30 [£] 081 NN (v
S30V4UNS LIYONOD 03AQ¥ddY ONILSIKI HO4
AUIHONDD D'd [ISd 000%] BdiWge 38 OL AUTHINDD TV
SOWE 0L LNOYA WOY4

%Z NYHL JHOW AdvA LON ONV ‘%8 0330X3 LOM TIVHS Ovd 40 3d0TS SSOHD

[t}

¢
T

b

)

2L

G 8¢

=

12

99

==

11

661

19

0T

S3LON

[2] g5t

NIW [8¥] ozZL ‘

-

dMXovd 404 € HO 2 S133HS 338

v

L ALON 335

M3IA NYId

dNMOYE 40 30vd LNOHd —

+ 310N 338

641 =

6

91 as

— Il a¥¥N2avnd

62l OF

601 +E

o|n|~|ov|afwr|w|o|o
| =] S| | ad|ad|ad|edfed

47] 6c

,
[
,
|
|
2 T
ﬁ
I
,

OLWaD

ri

I
I
|
]
]
T
1
I
|
|

£2

= |om|m|cu|—|o|o o~
N Sl RN =T e e E

n

m|<|n|wo|~|e

*0341N03
A1IHONOD

«03HIND3Y Hya3y
[6#] wu gl

(HLaNTD avd)

ol

SAvE
40 ON

(Z dloN 338) 1. Tavl

SU¥LIC aNHOvE
404 ¢ M0 Z L33HS 335
AING avd ¥Cd 03dIND3«

VL

dMHOVE 40 3394 INOHS Wod4 [¥1] 960 Mig3a
SUALN3D [vz] 019 Lv wvady [oh] ww gL

(F1awL 33s) .

-

[+1] gs¢

‘NIW [oz] 80%

(5 3LoN 338) (439 ‘N [+2¢] oLe

[z/1 €5 10 Z/1L £5] =

29rl do £58
[2/1 58 40 £9] 91z Jo #0s)

-—

434 [06 4o 89] G8CT 10 G541 -

=

[2/1 16 40 g/1L 0r] 925C 4© 6821

€ 10T - TTYOVSE

H November 2019

ision

Rev

40

tyHighway.com

ini

Tr




apeJ uo apiM 9O ‘dnyoeg ® ped a1940u0) (,69)

L ogre Jeooo-uovse | 0z
Bmpzous 0000-LLkOFSE
=<
. J0vyd NO /[6/61/8 opDyaInW T
JAIM 90 dNAdva % dvd JL3IYONOD mm\mﬁ\m. o
(,69) WILSAS x0¥¥NHAVND
LB/YE/ L 48
INTALYYID HONYISTH ONY ONIHTINIONI e e
'ONT_‘SKALSAS NOILJHM0SEY ADHANK L6/5T/L srss g SERNEEEEEE]
@ SALON | L33HS 335 'L 3LON | 13345 G ILON 335
@ S ® ) [rz] ol2 |
D) V\.\\V%VW.\\W\W i = o0 . L ! 8 Ty 7 N
. \-\\l == - hu \ e .M W~
Lﬁ‘m | L) = @ @ . 9 | S5&
" I\L === =S / At o =
\ == == AT~ v o
HeEE= A, ® I : =
Ch '/7 I i | I ay | 133HS 335 - = gf
L— =T f—— === H =
== R e S / S 5
i g s s =R VS - 4
Vg EE S = SiEsile SRR | 3
{ A == N 7 o
=P | Ny : B
=== = Javas —
{ LLaa===t ] ®
_ B el B Ny ™| M i
... ===y = | “ ] | —— e —— | “
@ Am \\hm“h»a\% =% avd oL o
T\ 2| .\\\\\' T 103453 =
| \m\l %mﬁj @ R om e *
PN ~ [— ; _
.__ L fi\ﬁw L - I —,.,, U, [/ L
S— © © 43 [v/c] a1 o= - = “ghl wva1D
@. ) S 13 (2] wuwig
MV an3 ¢ 003 L 003y L 0,034 G R, - —-— = |
_5 2 —
B [eflww o® [e#Jwa 1O [#]ww a® [#Jww a® = ([e/vedeey a3y [e/) gn] o8 L /e e
pr —_—
w [r/c 911 s2v 0o 2 @ (S 003 9
y Tz = N = [9#]ww 07 [o#Jww oz [o#]uw g1
3 o\ @
43y ° - - @ ®
A S -1 o o N R S — _ & —
o ° E 2 z @ \ < [ 13
= |7 w - & . 3 Lz s
] | 1= > 3 ° (&) U = g2 8 |la g
= ’ = = B ©
= i B (PR - 7 ¢
S [0z] a05 ®© : : \ TI - '
STVL30 ¥4 H04 =" - [e] ez W_ T
| 13AHS 335 CATND = * 0g] oS
dNYOYE H04 aFWIN0Tde 27 el /@ 1
g2 Jer] es | 41 D i ATIVADI QI0¥ LS - -
Ph [N 13| Seaan IEREEETE] 27 o e [6] czz
«Q3HIND3Y W%EW FIGER] Eﬂmsﬁm POGEN
3LIEONOD o] ww oz G#] ww gy
_I© W&, TavL

Revision H November 2019

41

€10 ¢ - TTvOvSe

TrinityHighway.com




]
apelo uo apiM 90 ‘dnyoeg % ped 31910u09 (.06)
Bmpeous DOOD\Z*o.vm:m;.
, 4A¥HO NO 16/61/8 OpBYIDW |
Jam D0 dNMova ® dvd 3LIJONOD v _\i
(.06} W3ILSAS LA¥VNIAVND LorEVE,
[6/VES 1
LNINLEYSIT HOUVISTY ONY ONIIINONI = e =
ONT SWHLSAS NOLLJY0SEY ADYANT B\mm\%.‘ sness d EESNEREEEN]
| 133HS § 3ALON 33
@ te] ez - 71 [rz] oLg
_ i "
— 1 — [ - — 1
i 3 [81] v ] i
= - o~
1. s Za
1@ (@) o aw
1 T o ¥ =g
- ] o cP
L'IHS 335 B Zm
Vd T+ =0
o  ONCT I 1. 1 . . P ks
! (e B
] ! &= I vy 8
2 avd ol l b &
) 103d53Y i
1 HLIM .06 5 f
® ~ . Y i i
S ' . P — = 2 Y
L (© @O O (paaw C T - T el wvao
4 [z] 15
@ g [z/1 s8] 9s1z -
a,034 g e a,034 1 1,03y | Q034 ¢ =] e o
[s#] wul 6= [g#] ww g [a#] wuw oI/ [e#] ww gy = [61] zev 434 [z/1 5] z9gl [¢] sz
—_ T T T i @ - T aTwno3 - -
8 5 > aIovds [91] cov
°3 5 ® ) ®
S L - _ 7 T
= .88 i I3 2 7 7 i > i 403 2 Q03 ¢ 003 9
. = . e S @] j - : z : ﬁ (o] w02 [o#] w0z 6] wea of
N —
w & 3 g ®. o i @
= — - ! 1 @ 5 =
T g B o (LN L P2 8 w S
= r __ : . & e 5 s -
Sa  [oz] sos Z . - 7z 1= ™~ g P I g
- —— ; -~/ & —_ £8 .
| Sl 0vd B04 |2 ' ' 2/ 2] 181 @ T % v 503 dil - © IO} 17 T 2 B
MOV H0 Q3HIND3us e av1 [e1] sog e ] [6] B2z
ATIVNO3 030VdS iy
DR €S | /1 (ST | 8¥ - - *
| PA | oW | L4 | SHIIN [ 14 | S¥3LIW | [+/¢ c¥] coll
S | WP R 7w v e A
LD A, TavL

Revision H November 2019

42

€40 - TTYOVrSE

TrinityHighway.com




607173 — 1 of 2
Diaphragm Assembly, QG, Wide

TrinityHighway.com 43 Revision H November 2019




607173 -2 o0of 2

TrinityHighway.com 44 Revision H November 2019




608241

TrinityHighway.com

45

Wide System Fender Panel Assembly

Revision H November 2019



611583
Nose Assembly, QG II, Wide

TrinityHighway.com 46 Revision H November 2019




Alquassy Joyouy giNOd

a | v eoozie | sun
H0ZFGLL HIAWAN NOWINHLSN Bmp a00zZ 19 )
A1GW3ASSY HOHONY anod L8/11/6 1ds
WN3LSAS ., Q¥YN2AVYND (6/21/6 W
dswn] g
ININLEYAI0 HOMY3SIH ONY ONINIINIONI mﬁwu . e
ONI ‘SHALSAS NOILJYO0SAY A9YANA L6/15/L prouds3 ERLEREEER]
- "SNOWLWOIAI03dS ¥04 SNOWINMLSNI
8900219 "ON AT8WISSY NOLLYTIVASNI WALSAS ONIMOHONY €—diW 20 0¥¥NOO¥ND 3HL OL ¥333des
g8¥9C09 "'ON AT8W3SSY V=V OIS
‘Q3LON 3SMY3HLO SSINN [SIHONI] SHALINWMUA NI 3% SNOISNINIA 9
HIMYYE NYIOIN LIHONOD '2'd [ISd 000'v] oW 8Z “NIN S
++(SSANMDIHL
'NIW L9 )LIVHJSY OL 8NDd ¥OHONY OL 43sn 38 AVN SO0 J30w3NHL .81
"JunLonELs %030 [oo2] o8t (9
“AYMOYOH 030804N3x-NoN [00°9] o5t (2
++ISHLAI0 ILIHINOD WOKINIA SNIMOTIO4 3HL ¥3d 3LIHINOD 'Dd
‘NIW [I5d 000+] PdW 82 OL BWOd HOHONY OL 03SN 38 AVW SONLS .Z2/1 9
ONIMOTI04 3HL 40
3ND ONISN 8NOd HOVLLY “(03dIN03y 9) | WALl ONISN ¥3IHYvE 40 S30IS
HLOB HOMINY "MMOHS Sv (£ WiLl) 500 Q3av3IMML Z1 40 WONININ ¥ HLIM
(L¥I0 LON) 30v4MNS QIO ¥ OL QIHOHONW 3B LSNW GWId “IONYANOINId
LOVdN| ¥3d0sd JMNSNI 0L 03MINO3Y SI 3OVHOHINY 3LvNDIOY
yINEYE FHL 40 ONI TWNINYAL OLNI QI¥IISNvML 38 NvD SI0N04 LOWdWI ¥
(wioL 9) o# 13NV ¥3d 6 "(dAL) [sa9I-% 0ZL]NA £91 38 OL INDNOL TvNI4

0 8l of L3HIVHE M3d SL1T08 HOHONY Z 40 WAWININ ¥ TIVLSNI OL AMVSS3D3N
" 41 S30H + TuHa {00°6]LZL SI BWDL OLNI HLE3Q F10H dIONIWWOIIY ¢
ONMIEG 804 ALYNNAL SY 3LYTd HOHONY 3sn 2

"HIINIONT LOIr0dd A8 JINITWAINDI T18YNOSYIY

0L S¥ 30¥W SNOWVNINYILIA ONY 033NN 38 AVA SNOWLVIMYA (M 3dAL)

ONMIYY AYVE0dWEL H0J SNYId J4YONYLS WINSOJMYD 40 3LVLS NO J35vE

SI NMOHS TI¥130 3HL  "W3ALSAS Ou¥N2avNnD 3HL HLIM NOLWYNIBWNOD NI

Q35N NIHM ALIMOALNI H3184¥8 3LwN030Y  J4NSNI Ol H3ldxvd 3LIHINCD
FEVIH0d #04 JIONIWWOD3Y SI W, TIVL30 NI NMOHS LNIWIDHO4NIFY 3HL |

(&)@ v » z saon 335

ALON
(1 310N 33S)
W LNINIDHOANEH TvIIdAL
S 3avE9 v vi3d
aN3 ¥3Iguva -] -
, v v [00'81]L5v0
i [
=]
L=
(=]
~
(=]
=)
1
[oo'6leZ2 - - : : - - [oo'6]6zZ
00'L “ASSY HOHONY BAJd 'SNOLDNAELSNI a0ZFGLL S [oo6le2E [oo6]622
002 HOH Z/1 9Xb/ELIM Ld'E—dN "HOHONY 8049509 [; - . -
L]e¥
0021 9'GH "Buxk/E 03AvI¥HL Q0¥ 066L9L1 ¢ [ooozt Jevos
00°¢ ZO'LIM LYVND'E =dNHOHINY 89/9£09 Z | 9'3dVHS—J'43148Y g HOHONY DEG9809 H8¥9£09
009 Iavl 335 RS | 9'0D'ANDd HOHONY 9900219 8900Z19
0,034 NOWLINOS30 ON 0015 nall NOLLCI¥OS3a | WALl | WALl 'ON_ATEW3SSY
1S Slyvd 37gvL

900¢T9

H November 2019

ision

Rev

47

TrinityHighway.com




AlqQwiassy a0ys pu3
S ver | soigos [ SUN | Y LM
?o_moﬁhwa
OD'ASSY 3JOHS QN3 wm\m\m omo_v_._ﬁvi
W3LSAS @Q¥YNIAYND %/5/9 ] =sber S HUM HSTT2 38 GINOHS OR3 ML HOWONY
96/1/€ MOM ‘(aal) [s81-14 0z1] wneal 38 oL 3nDHOL TYNId
ANINLEYJID HOWY3S3Y ONY ONIHIANIDNG il — {o0's] £Z) HLA30 F10H QIONINWOITY
ONT ‘SWALSAS NOLLJN0SAYV X9YANA 96/v2/S | snoys °q SERIERE PER] "ONITIRG %04 IUYIJNAL SY_30HS ON3 350 7
H501809 ON ATENISSY [S3HINI] SHILINTIN NI 3uv mzo_wz,uzmm_.mo z_
dNAXIvE LNYLS NOISN3L
NOILYOIlddY 30IS LHOIY NOILVIlddY IS 14
|
7 L
1
3NV ONILSIX3 32%1434
NOILVOlddY 30I1S 1HOIY NOILVOlddY 301S 1437 K qIN
)
00°L HOH 2/ 9%F/E'LIN 1d'E—dWHOHINY 8049509 4 TENVA ONILSIX3 30vd3d ,W
0ot 9'90'30HS ANITANYS 3015 9221809 | T8
0,034 NOW 13530 ON %0015 (=] By
LSMN SLlyvd

S0T809

Revision H November 2019

48

TrinityHighway.com




616041
4" Offset Transition Assembly

TrinityHighway.com 49 Revision H November 2019




A|Qwassy uollisuel] weag-p\ 01 weag-pend

80T9T9

Revision H November 2019

50

TrinityHighway.com




Alquassy uolnisuel] weag-aliyl 01 weag-pend

¢ 40T —¢2¢-0v-G€

JYHLNOD QNY
O NI Q3L107s
¥ NOLLISNV2L ¥
dNS AYMHOIH
¥ STIVIALYN
NMOQ 3HL 40
NMOHS SWALl
2S8Y AQYINI T

"ATALYYYd3S 03¥30H0 38 LSNW
ANV H38ANN T1300W 3HL NI G3ANTONI LON SI AT8W3SSY SIHL
L ALON 335 'SNOLLVIMdd¥ 3802 d0
NVIQIN "LHOIY ‘L4317 304 S3AIS HLOE ¥O ¥3HLIZ NO 03sn 38
AVW ATBA3SSY  'NMOHS NOLWYOIddY avod 4O 30IS LHOI'Z
"NOILOINNOD IV¥ayYNd QuvaNvYLS 3Sn
"NOILO3MIO Dld4vdl ¥3d H3IINIONI 103rOdd OGNV SNOLLIONOD
ALIS 3HL A8 O3NINY3LIAA 38 TIVHS dYTYIA0 TVNLIY
"NMOHS NOLLO3YIO Jl44vHl ¥0d SI NMOHS d¥TM3A0 T3NVd 'L

‘S3ALON

SWALSAS ([00+Z]019) MOXNHYN ¥O4
JovHE TYNOOVIO 40 NOLYHNOIINOD TYNIS

v _1Ivl3d

dnXave

swaLsAs ([00'9clvis ¥o [000£]z9s) 3am % WNIGIW ¥O4
30VH8 TYNO9OYIQ 40 NOLLYHNOLINOD VNI

v _Ivl3dd

1dvHO 335

Revision H November 2019

51

TrinityHighway.com




€ 310N 335
6# NuHL £F SLNOMOOTE ® SLSOd

= g v¥L1l3d

Z08dd 03dS OLHSYY I
$5S X 00Z X 061 ([
LNO¥I078_ ALISOLN0D o
¥0 INFTIHLIA IO o

|
H3LLYH WO

34075 101
[s0zz]oes

e \

/Inou;m Umeo._.:wci
GZL XOSIM
150d 7331S
(Z ALON 335)
SHIHLO A8 GINDdNS
{QuvaNYLS—-NON) ZF % 1# SLNOMOOTE % S1S0d

[s6°24 0861

¥ wWL3d —
= ] m
p<l T |z
= = |
B & &7z
S 03 e
= | 9
] + ] * =
20 =
. T *
SN m_y|_.
[oos] 9z / (530v7d € diL) \ [os'1) 8%
NUHL STI0H 0Z#

11, Meoetar 1

i T

[o0°8] z51

[682Jooz
[68'2Jooz

¢ 40 ¢ —¢c-0r-9€

Revision H November 2019

52

TrinityHighway.com




Notes:

TrinityHighway.com 53 Revision H November 2019




Notes:

TrinityHighway.com 54 Revision H November 2019




TRINITY
‘ ' Ahead of the Curve®

For more complete information on Trinity Highway products and services,
visit us on the web at www.trinityhighway.com. Materials and specifications
are subject to change without notice. Please contact Trinity Highway to
confirm that you are referring to the most current instructions.

www.trinityhighway.com

888.323.6374 (USA)  +1214.589.8140 (International)



Revision D September 2019

QuadGuard' Il

Assembly Manual

TRINITY
‘ ' Ahead of the Curve®



QuadGuard® Il

The QuadGuard® Il has been tested pursuant to National Cooperative Highway Research Program
(“NCHRP”) Report 350 specifications. The QuadGuard® Il has been deemed eligible for federal-aid
reimbursement on the National Highway System by the Federal Highway Administration (“FHWA").

Assembly Manual

1 4
TRINITY

2525 N. Stemmons Freeway
Dallas, Texas 75207

Warning: The local highway authority, distributors, owners, contractors,
lessors, and lessees are RESPONSIBLE for the assembly, maintenance, and
repair of the QuadGuard® Il. Failure to fulfill these RESPONSIBILITIES with
respect to the assembly, maintenance, and repair of the QuadGuard® Il
system could result in serious injury or death.

Important: These instructions are for standard assembly specified by the
appropriate highway authority. In the event the specified system assembly,
maintenance, or repair would require a deviation from standard assembly
parameters, contact a Trinity Highway representative. This system has been
deemed eligible by the FHWA for use on the national highway system under strict
criteria utilized by that agency.

This manual must be available to the worker overseeing and/or assembling the product at
all times. For additional copies, contact Trinity Highway directly at (888) 323-6374 or visit
trinityhighway.com.

The instructions contained in this manual supersede all previous information and manuals. All
information, illustrations, and specifications in this manual are based on the latest QuadGuard® I
information available to Trinity Highway at the time of printing. We reserve the right to make
changes at any time. Please contact Trinity Highway to confirm that you are referring to the most
current instructions.

QuadGuard® is a registered trademark of Energy Absorption Systems, Inc. Part No. 115270
© 2019 Trinity Highway Products, LLC
trinityhighway.com 1 Revision D September 2019




Table of Contents

G101y (0] 0 g [T GRS Y= AV Tt I @] ] = Lo £ 3
Important INtrodUCTONY NOTES ......oooiiiiii i e e e e e e e e e et e e e e e e e e e eane e es 3
T= 1= A2 V71 1] o £ PP 4
Safety RUIES TOr ASSEMIDIY .......uiiiiiiiee e e e e e e s ee e 4
Limitations and WarningS.......coooeee i 5
S A (T 1 T O AT =T 1 6
10T o LT o BS] g1 o] o 11 T AP T PP PP PRPPP PP 6
SYSIEM COMPONENTS ...ttt e e et ettt bt e e e e et e ee bbb e e e aaeeeesbba e e e aaaeeeenes 7
[ 10 T E= o 172N g Ted o T g1 T F 12
[RCzTolo] 0T pT=T aTo [=To I o To ] PP PP OUPPPUPPPRN 13
Site Preparation/FOUNTALION ..........cooiiiiiiiiiiieee et e e e e s s eee s 15
Trinity Highway Approved Adhesive ANChOrNG SYSTEM ........uuuiieiiiieeeees 16
VErtiCal ASSEMBIIES ..ot e e e e e e e e s e as 16
ANCHOr ASSEMDIY CAULIONS .....eeiiiiieeiiiit e e e e e e e e e e s nnneeeees 17
(o g0 g1 = I ANSTY=T 0 0] 1T 18
How to Determing Left/RIGNT.........ccoo oo e 20
Counting the NUmMber of BaysS ..., 20
Parallel (Narrow) SYSIEMS ... .o 22
Assemble Parallel (NAITOW) ......ccooviiiiiiii e e e et e e e e e e e e et r s e e e e e e e eeaen s 23
Determine Backup and TranSitioN TYPE.......cvvieiiiiiiiiiiiiieeeieieeeiieesseessesssassssessssssessserrnerrrrrnn. 23
Flared (WiIOE) SYSLEIMS .....uuiiiiiiieeiiiiit ittt e e e e et e e e e e e e e bbb et e e e e e e s asnnbrn e e e e enaane 40
Assemble Flared (Wide) ... 41
Determine Backup and TranSitioN TYPE.......evviiiiiiiiiiiiiiiieeieieeeeeeesseessesssessssssssssesssserrnrrrrrnnnn. 41
QuadGuard® Il Final INSpection ChECKIIST..........c..iiiiiiiiii e 57
Maintenance and REPAIT.........oooo i 58
LB 0Tt u T o T T =0 (U 1T o[ 2 58
Visual Drive-BY INSPECLION .......oeiiiiiiiiiiiiiiiieeeeeteeee ettt eaeesaeesaaeaeeesreseeesseaesressaeesaeesnrennnnrnnes 58
WaIK-UP CRECKIIST......cciiiiiiiie ettt e e e e as 58
(oS g 0T Tt 1= U Tod 1 o 1 T 59
Parts Ordering ProCedure ... 62

trinityhighway.com 2 Revision D September 2019




Customer Service Contacts

Trinity Highway is committed to the highest level of customer service. Feedback regarding the
QuadGuard® Il, its assembly procedures, supporting documentation, and performance is always
welcome. Additional information can be obtained from the contact information below:

Trinity Highway

Telephone: (888) 323-6374 (USA)

phone- +1 214 589-8140 (International)
E-mail: product.info@trin.net
Website: trinityhighway.com

Important Introductory Notes

The performance of the QuadGuard® Il as designed, and approved for reimbursement by the
FHWA pursuant to its NCHRP Report 350 standard, is dependent upon the proper assembly,
deployment and future maintenance of the system. These instructions must be read in their
entirety and understood before assembling the QuadGuard® Il. These instructions are to be used
in conjunction with the assembly of QuadGuard® Il and are for standard assemblies only as
specified by the applicable highway authority. If you need additional information, or have
questions about the QuadGuard® Il, please contact the highway authority that has planned and
specified this assembly and, if needed, contact Trinity Highway Customer Service. This product
must be assembled in the location specified by the appropriate highway authority. If there are
deviations, alterations, or departures from the assembly instructions specified in this manual, the
device may not perform as tested.

Important: DO NOT use any component part that has not been specifically
specified herein for the QuadGuard® Il during the assembly or repair (pp. 7 — 11/
63 - 64).

This product has been specified for use by the appropriate highway authority and has been
provided to that user who has unique knowledge of how this system is to be assembled. No
person should be permitted to assemble, maintain, or repair this system that does not possess
the unique knowledge described herein. These instructions are intended for an individual
qualified to both read and accurately interpret them as written. These instructions are intended
only for an individual experienced and skilled in the assembly of highway products that are
specified and selected by the highway authority.

A manufacturer’'s drawing package will be supplied by Trinity Highway upon request. Each
system will be supplied with a specific drawing package unique to that system. Such drawings
take precedence over information in this manual and shall be studied thoroughly by a qualified
individual who is skilled in interpreting them before the start of any product assembly.

trinityhighway.com 3 Revision D September 2019




Safety Symbols

This section describes the safety symbols that appear in this manual. Read the manual for
complete safety, assembly, operating, maintenance, repair, and service information.

Symbol Meaning

Safety Alert Symbol: Indicates Important, Caution, Warning, or Danger. Failure
to read and follow the Important, Caution, Warning, or Danger indicators could
result in serious injury or death to the workers and/or bystanders.

Warning: Read safety instructions thoroughly and follow the assembly directions
and suggested safe practices before assembling, maintaining, or repairing the
QuadGuard® IlI. It is the responsibility of the installer to follow these warnings.
Failure to comply with these warnings could result in increased risk of serious injury
or death in the event of a vehicle impact with a system.

Important: Please keep up-to-date instructions for later use and reference by
anyone involved in the assembly of the product.

Safety Rules for Assembly

* Important Safety Instructions *

This manual must be kept in a location where it is readily available to persons who are skilled and
experienced in the assembly, maintenance, or repair of the QuadGuard® Il. Additional copies of
this manual are available from Trinity Highway by calling (888) 323-6374, or by email at
product.info@trin.net, or at trinityhighway.com. Please contact Trinity Highway if you have any
guestions concerning the information in this manual or about the QuadGuard® II.

It is the responsibility of the installer to use appropriate safety precautions when operating power
equipment, mixing chemicals, and when moving heavy equipment or QuadGuard® Il components.
Safety articles including but not necessarily limited to work gloves, eye protection, safety-toe
shoes, and back support should be used.

Warning: It is the responsibility of the installer to use all safety measures
incorporating appropriate traffic control devices specified by the highway authority.
These measures must be used to protect all personnel while at the assembly,
maintenance, or repair site.

Warning: Failure to comply with these warnings could result in increased risk of
serious injury or death in the event of a vehicle impact with a system that has not
been accepted by the FHWA.

Warning: Use only Trinity Highway parts on the QuadGuard® Il for assembly,
maintenance, or repair. The use of component parts not specified herein is strictly
prohibited. The QuadGuard® Il assembled with Trinity Highway parts has been
tested, approved, and accepted for state use by the FHWA. A QuadGuard® Il using
parts other than those specified herein has not been tested, approved, or accepted
for state use by the FHWA. Failure to follow this warning could result in increased
risk of serious injury or death in the event of a vehicle impact.

trinityhighway.com 4 Revision D September 2019




Limitations and Warnings

Trinity Highway contracts with FHWA approved testing facilities to perform crash tests, evaluate
test results, and submit results to the FHWA for review.

The QuadGuard® Il has been deemed eligible for reimbursement by FHWA as meeting the
requirements and guidelines of NCHRP Report 350. NCHRP Report 350 tests are designed to
evaluate product performance involving a range of vehicles on roadways, from lightweight cars
(approx. 1800 Ib. [820 kg]) to full size pickup trucks (approx. 4400 Ib. [2000 kg]). A product can
be certified for multiple Test Levels. The QuadGuard® Il system is certified to the Test Level(s) as
shown below:

Test Level 2: 43 mph [70 km/h]
Test Level 3: 62 mph [100 km/h]

These FHWA directed tests are not intended to represent the performance of systems
when impacted by every vehicle type or every impact condition existing on the roadway.
This system is tested only to the test matrix criteria of NCHRP Report 350 as approved by
FHWA.

Trinity Highway expressly disclaims any warranty or liability for injury or damage to persons or
property resulting from any impact, collision or harmful contact with products, other vehicles, or
nearby hazards or objects by any vehicle, object or person, whether or not the products were
assembled in consultation with Trinity Highway or by third parties.

The QuadGuard® Il is intended to be assembled, delineated, and maintained within specific state
and federal guidelines. It is important for the highway authority specifying the use of a highway
product to select the most appropriate product configuration for its site specifications. The
customer should be careful to properly select, assemble, and maintain the product. Site lay out,
vehicle population type; speed, traffic direction, and visibility are important elements that require
evaluation in the selection of a highway product. For example, curbs could cause an untested
effect on an impacting vehicle.

After an impact occurs, the debris from the impact should be removed from the area immediately
and the specified highway product should be evaluated and restored to its original specified
condition or replaced as the highway authority determines as soon as possible.

Warning: Do not assemble, maintain, or repair the QuadGuard® Il until you have
read this manual thoroughly and completely understand it. Ensure that all Danger,
Warning, Caution, and Important statements within the manual are completely
followed. Please call Trinity Highway at (888) 323-6374 if you do not understand
these instructions.

Warning: Ensure that all of the QuadGuard® Il Danger, Warning, Caution, and
Important statements within the QuadGuard® Il manual are completely followed.
Failure to follow this warning could result in serious injury or death in the event of
a collision.

trinityhighway.com 5 Revision D September 2019




System Overview

The QuadGuard® Il is a re-directive, non-gating crash cushion for roadside obstacles ranging in
width from 24" to 126" (610 mm to 3200 mm). It consists of energy-absorbing cartridges
surrounded by a framework of Quad-Beam Panels.

Important: Trinity Highway makes no recommendation whether use or
reuse of any part of the system is appropriate or acceptable following an
impact. It is the sole responsibility of the project engineer and/or the local
highway authority and its engineers to make that determination. Itis critical
that you inspect this product after assembly is complete to make certain that
the instructions provided in this manual have been strictly followed.

The QuadGuard® Il utilizes two types of cartridges in a staged configuration designed to address
both lighter cars and heavier, high center-of-gravity vehicles. Its modular design allows the system
length to be tailored to the design speed of a site.

Impact Performance

The 5 Bay QuadGuard® Il has successfully passed the requirements outlined in NCHRP Report
350, Test Level 3 tests with both the light car and pickup at speeds of up to 62 mph [100 km/h] at
angles up to 20 degrees.

During head-on impact testing, within NCHRP Report 350 criteria, the QuadGuard® Il is designed
to telescope rearward to absorb the energy of impact. When impacted from the side, within the
applicable NCHRP Report 350 criteria, it is designed to redirect the vehicle back toward its original
travel path and away from the roadside obstacle.

Warning: Do not modify the QuadGuard® Il in any way.

meet all federal, state, specifying agency, and local specifications.

Warning: It is the responsibility of the project engineer and / or local highway
authority and its engineer to ensure delineation on the assembly meets all
appropriate Manual on Uniform Traffic Control Devices (“MUTCD”) and local
standards.

Warning: It is the responsibility of the project engineer and / or local highway
authority and its engineer to ensure that the QuadGuard® Il and delineation used

Inspect Shipping

Before deploying the QuadGuard® Il, check the received parts against the shipping list supplied
with the system. Make sure all parts have been received.

Important: The Manufacturer's Drawing Package supplied with the
QuadGuard® Il must be used with these instructions for proper assembly and

should take precedence over these general instructions.

trinityhighway.com 6 Revision D September 2019




System Components

Below is a list of system components to be used in the repair of your particular QuadGuard® I
configuration. Please call Trinity Highway customer support if you have any system questions

(p- 3).

Warning: Use only Trinity Highway parts that are specified herein for the
QuadGuard® Il for assembling, maintaining, or repairing the QuadGuard® Il. Do
not utilize or otherwise comingle parts from other systems even if those
systems are other Trinity Highway systems. Such configurations have not been
tested, nor have they been deemed eligible for use. Assembly, maintenance, or
repairs using unspecified parts or accessories is strictly prohibited.

Note: Components are not shown to scale.

Narrow Diaphragm Assemblies * | Wide Diaphragm Assemblies *

625650 - 24”
625651 - 30”
625652 - 36"
606810 - 48”

607173 - 26.48”
607174 — 29.65”
607175 - 32.78”
607176 — 35.93”
607177 — 39.08”
607145 — 42.23”
607146 — 45.38”

607148 — 48.53”
607149 — 50.11”
607150 — 51.68”
607151 — 54.83”
607152 — 57.98”
607156 — 59.56”

607157 — 61.13"
607158 — 64.28"
607159 — 68.06"
607160 — 70.58”
607162 — 73.73"
607163 — 76.88”
607164 — 80.04”

Nose, Narrow Assembly *

Nose, Narrow Assembly 48" *

Nose, Wide Assembly *

611580 - Galvanized
611581 - Yellow
611579 - Black

611577 - Galvanized
611578 — Yellow
611576 - Black

611583 — Galvanized
611584 — Yellow
611582 - Black

* Assemblies include multiple parts.

trinityhighway.com

Revision D September 2019




Mushroom Washer

Flat Screw 5/8X8 1/2" Wide

Die Spring, 6", Wide

617045

116879

117458

Flat Screw 5/8X5”,G8, Narrow

Die Spring, 1 1/2”, Narrow

Rail Nut, Hex, 5/8”

116878

117459

003340

Rail Bolt, 5/8X2”

Panel, Fender Assembly, QG

Washer, Flat, 5/8” X 1 3/4"

003400

608236

003300

Nose, L, Wide, W/Logo

Nose, R, Wide, W/Logo

Bracket, Cart Support, Nose

611672

611683

605430

* Parts in red are included in assemblies.

trinityhighway.com

Revision D September 2019




Nose, L, Narrow, W/Logo

Nose, R, Narrow, W/Logo

Bracket, Cart, Nose

@S

611669

611680

605420

Bolt, Hex, 5/8” X 2 1/2", G5

Bolt, Hex, 1/4" X 3/4", G5

Bracket, Cartridge Support

-

118232

113518

605446

Bolt, Bt, 5/8” X 1 1/4", Hex
Socket

Bolt, Hex, 5/8” X 2", G5

Nut, Hex, 1/4"

¥

113404

118570

115946

Nut, Hex, Coupling, 5/8" 11" X
21/8”

Washer, Lock, 1/4"

Washer, Lock, 5/8”

N

115986

118085

118100

* Parts in red are included in assemblies.

trinityhighway.com

Revision D September 2019




Bracket, Angle, 2" X 17,
W/Holes

Washer, Flat 3/8” X 1”

Nut, Hex, 3/8”

617387

118036

115960

Bolt, Hex, 3/8” X 1",G5

Washer, Fender, 3/8" X 2"

Bolt, Hex, 5/8” X 1 1/2", G5

113596

118038

113654

Bracket, Pull-Out

Shim Kit, 1/8” X 3 5/8” X 8"(2)

N\

Washer, Lock, 3/4"

605535

614050

118089

Bolt, Hex, 3/4" X 2", G8

Monorail Guide

Nut, Heavy Hex, 3/4”

113555

611368

003704

* Parts in red are included in assemblies.

trinityhighway.com

10

Revision D September 2019




Nut, Heavy Hex, 5/8”

Hinge Plate, Fender Panel

Bolt, Hex, 5/8” X 4”, G5

003354

610172

113666

Panel, Side, QG

Bracket, Cartridge Support
TS B/U

Locking Bar, Cartridge
Support

611898

605447

611266

Anchor Kit, Hilti, 3/4” X 7" (4) *

Stud, 3/4” X 7", G5

Washer, Flat, 3/4” X 2"

619316

117542

118027

*See Trinity Highway Approved Adhesive Anchoring System section on page 16.

Cartridge Assy, Type |

Cartridge Assy, Type Il

606027

606029

* Parts in red are included in assemblies.

trinityhighway.com

11

Revision D September 2019




Foundation/Anchoring

Important: It is the responsibility of the local DOT or appropriate authority to
ensure this assembly conforms to the AASHTO Roadside Design Guide.

Warning: It is the responsibility of the installer to ensure that your assembly
procedure meets all appropriate Occupational Safety and Health Administration
(OSHA) and local standards.

Asphalt Installations

QuadGuard® Il Narrow systems with a Tension-Strut Backup may be temporarily installed in
construction zones on asphalt. Assemblies on Asphalt Concrete (* A.C.”) must provide a minimum
of 3” [76 mm] layer of asphalt over a minimum of 3" [76 mm] layer of Portland Cement Concrete
(“P.C.C."), 6" [152 mm] layer of asphalt over 6” [152 mm] layer of subbase, or 8" [203 mm] layer
of asphalt with no subbase.

Important: Only 18" [460 mm] threaded rods, utilizing Trinity Highway approved
adhesive, can be used with asphalt foundations. Contact Customer Service for a
complete list of approved adhesives (p. 3).

Concrete Installations

For concrete installations, the QuadGuard® Il should be installed only on an existing or freshly
placed and cured concrete base (4000 psi [28 MPa] minimum). Orientation of the concrete base
and the attenuator must comply with the project plans or as otherwise determined by the project
engineer or appropriate highway authority.

The QuadGuard® Il may be installed on any of the following foundations using the specified
anchorage:

Foundation A: Concrete Pad or Roadway

Foundation: 6" [150 mm] minimum depth P.C.C.

Anchorage:  Approved adhesive with 7” [180 mm] studs 5 1/2” [140 mm] embedment
Foundation B: Asphalt over P.C.C.

Foundation: 3" [76 mm] minimum A.C. over 3" [76 mm] minimum P.C.C.

Anchorage: Length of anchor required is 18" [460 mm] 16 1/2” [420 mm] embedment
Foundation C: Asphalt over Compacted Subbase (“C.S.”)

Foundation:  6” [150 mm] minimum A.C. over 6” [150 mm] minimum C.S.

Anchorage:  Approved adhesive with 18" [460 mm] studs 16 1/2” [420 mm] embedment
Foundation D: Asphalt Only

Foundation: 8" [200 mm] minimum A.C.

Anchorage: Approved adhesive with 18" [460 mm] studs - 16 1/2” [420 mm] embedment

Important: Systems mounted on asphalt must be replaced and mounted on
fresh, undisturbed asphalt if more than 10% of anchors are found to be loose,
broken, or show signs of pull out. If 10% or fewer anchors are damaged, replace
the damaged anchors in the existing asphalt. Anchor bolts used on systems
mounted on asphalt must be inspected every six months. See Post Impact
Instructions and Maintenance and Repair instructions on page 58.

trinityhighway.com 12 Revision D September 2019




Recommended Tools

Documentation

e Manufacturer’'s Assembly Manual
¢ Manufacturer’'s Drawing Package

Personal Protective Equipment

e Eye Protection
e Gloves
o Safety Toe Shoes
Cutting Equipment
e Rotary Hammer Dirill
e Rebar Cutting Bit
e Concrete Drill Bits — 7/8” [22 mm] (Double-Fluted)
e Grinder, Hacksaw or Torch (optional)
e Drill Bits 1/16” through 7/8”

Important: Trinity Highway recommends using double-fluted drill bits to achieve
optimum tensile strength when applying an approved adhesive to the anchoring
system (p. 16).

Hammers

e Sledgehammer
e Standard hammer

Wrenches

e Heavy Duty 1/2” drive impact wrench

e 1/2"drive Sockets: 9/16", 11/16", 3/4", 15/16", 1 1/8", 1 1/4"
e 1/2" drive Deep Well Sockets: 15/16", 1 1/4”

e 1/2" drive Ratchet and Attachments

e 1/2" drive Breaker Bar — 24” long

e 1/2" drive Torque Wrench: 200 ft-lb

e Crescent Wrench: 12" [300 mm]

e Allen Wrench: 3/8”

Important: Trinity Highway makes no recommendation whether use or
reuse of any part of the system is appropriate or acceptable following an
impact. It is the sole responsibility of the project engineer and/or the local
highway authority and its engineers to make that determination. It is critical
that you inspect this product after assembly is complete to make certain that
the instructions provided in this manual have been strictly followed.

trinityhighway.com 13 Revision D September 2019




Miscellaneous

e Traffic Control Equipment

e Lifting and moving equipment (A lifting device is preferred although a forklift can be used.)
Minimum 5,000 Ib. capacity required.

e Air Compressor (100 psi minimum) and Generator (5 kW)

e Long Pry Bar

e Drift Pin 12” [300 mm]

e Center Punch

e Tape Measure 25 [7.5 m]

e Chalk Line

o Concrete Marking Pencil

e 7/8" Diameter steel tube brush for cleaning drilled boreholes
e Rags, water, and solvent for clean up

Note: The above list of tools is a general recommendation and should not be considered
an exhaustive list. Depending on specific site conditions and the complexity of the
assembly specified by the appropriate highway authority the required tools may vary.
Decisions as to what tools are needed to perform the assembly properly are entirely the
responsibility of the specifying highway authority and the authority’s selected contractor
performing the assembly of the system at the authority’s specified assembly site.

trinityhighway.com 14 Revision D September 2019




Site Preparation/Foundation

A QuadGuard® Il system should be assembled only on an existing or freshly placed and cured
concrete base (28 MPa [4000 psi] minimum). Location and orientation of the concrete base and
attenuator must comply with project plans or as otherwise determined by the local highway
authority.

Recommended dimension and reinforcement specifications for new concrete foundations are
provided in Trinity Highway concrete foundation drawings, supplied with the system. The system
may be assembled on a non-reinforced concrete roadway (minimum 8" [200 mm] thick).
Deployment cross-slope shall not exceed 8% and should not twist more than 2% over the length
of the system; the foundation surface shall have a light broom finish.

Warning: lItis the responsibility of the appropriate highway authority to select the
location for the QuadGuard® Il in accordance with the AASHTO Roadside Design
Guide. Trinity Highway is not responsible for choosing the location for system
placement.

Warning: Ensure proper site grading for QuadGuard® Il placement as directed
by the state or specifying agency pursuant to the AASHTO Roadside Design
Guide.

Caution: Accurate placement of all steel rebar is critical to avoid interference with
the concrete anchor bolts.

8% (5%) (12:1)
MAXIMUM

LEVELING PAD
(SHOWN EXAGGERATED
FOR CLARITY)

Figure 1
Cross-Slope

Warning: Location of the Backup in relation to nearby objects will affect the
operation of the attenuator. Upon impact, the Fender Panels are designed to
telescope rearward and extend beyond the rigid Backup as much as 30" [760 mm]
from their pre-impact location. Position the Backup so that the rear ends of the last
Fender Panels are a minimum of 30" [760 mm] forward of objects that would
otherwise interfere with movement of the rearmost Fender Panels. Failure to
comply with this requirement is likely to result in system performance that has not
been crash tested pursuant to NCHRP Report 350 criteria and may also cause
component damage which will necessitate maintenance or replacement of the
system.

Important: It is critical that you inspect this product after assembly is complete
to ensure the instructions provided in this manual have been strictly followed.

trinityhighway.com 15 Revision D September 2019




Trinity Highway Approved Adhesive Anchoring System

A Trinity Highway approved adhesive anchoring system is required to securely anchor crash
cushions. Each approved adhesive kit contains adhesive, studs, nuts and washers. Both vertical
and horizontal assemblies are possible using an approved adhesive anchoring system.

Vertical Assemblies
Note: Read all Trinity Highway approved adhesive instructions before starting.

1) Prepare the Concrete Foundation

Warning: Do not allow anchoring adhesive to contact skin or eyes. See safety
data sheet supplied with adhesive kit for first-aid procedures. Use only in well-
ventilated area. Do not use near open flame.

Warning: Wear gloves and eye protection during application.

The studs that anchor the QuadGuard® Il Backup and/or Monorail sections to the concrete
foundation must be those shipped in the kit or of high strength steel (120,000 psi [830 MPa]
minimum tensile strength or equal). These studs must be set in minimum 4000 psi [28 MPa]
concrete. Allow the concrete to cure a minimum of seven days before applying anchoring

adhesive.

2) Drill Boreholes

Caution: It is the responsibility of the installer to consult OSHA silica
respiratory standard 29 CFR 1910.134 for debris removal from borehole(s)
and use Trinity Highway approved adhesive to achieve optimum tensile
strength. Do not use diamond drill bits for drilling boreholes.

Use the Monorail(s) and Tension Strut Backup as drilling templates. Use a rotary hammer drill
to drill the boreholes 7/8” [22 mm] diameter to the recommended depth. See the approved
adhesive instructions provided with your kit. Check to ensure each borehole is drilled to the
proper depth and aligned with the part to be anchored per chart below.

Anchoring Information

Stud Size: Orientation Bit Size Minimum Depth Torque Medium
3/4"x 6 1/2" Horizontal 718" [22 mm] 5 1/4” [133 mm] Manufacturer Spec Concrete
3/4"x 7" Vertical 718" [22 mm] 5 3/4” [145 mm] Manufacturer Spec Concrete
3/4"x 18" Vertical 718" [22 mm] 16 3/4” [425 mm] 10 ft-lb [15 N-m] Asphalt
Important: When mounting on asphalt, initial torque shall be as shown
above. Due to the properties of asphalt, anchors may loosen over time. For
this reason Trinity Highway recommends anchoring to asphalt only at
temporary locations. It is recommended to re-torque anchors in asphalt
every six (6) months to the proper initial torque specified.
trinityhighway.com 16 Revision D September 2019




3) Clean the Boreholes

Blow the concrete dust from the borehole using oil-free compressed air. Thoroughly brush it
with a 7/8” diameter steel bristle tube brush and then blow it out again. If the borehole is wet,
completely flush it with water while brushing and then blow it clean to remove all water using
oil-free compressed air.

Note: Use of the Trinity Highway approved vacuum drilling equipment is authorized to replace
the blowing and brushing requirement of Step 3.
4) Apply Approved Adhesive

Fill the borehole 100% full.

Caution: Fill borehole 100% full so it is even with the pavement surface per
manufacturer’s instructions.

5) Add Nuts to Anchor Studs

Place a flat washer onto the stud then thread a nut on until the end of
the stud is flush with the nut (Figure 2).

6) Insert Studs in Boreholes and Wait for Adhesive to Cure

Push the stud down through the part to be anchored and into the
borehole.

Caution: Do not disturb or load the stud until the approved
adhesive material has hardened (see instructions supplied
with the approved adhesive Kkit).

7) Torgue the Nuts

Figure 2
Once the adhesive has fully cured, torque the nut to the adhesive Vertical Application
manufacturer’'s recommended values. (Before Applied Torque)

Anchor Assembly Cautions
1) Steel rebar

If steel rebar is encountered while drilling an anchor bolt borehole, apply one of the following
solutions:

A) Use a rebar drill bit for the rebar only and then switch back to the concrete bit to finish
drilling into the underlying concrete until the proper borehole depth is reached.

Caution: Do not drill through rebar without first obtaining permission to do so
from the project engineer.

B) Drill a new borehole down at an angle past the rebar to the proper depth. Anchor the
stud by completely filling both boreholes with an approved adhesive.

trinityhighway.com 17 Revision D September 2019




Horizontal Assemblies
The horizontal approved adhesive kit is the same as the vertical kit.

Caution: Fill borehole 100% full so it is even with the surface of the hole per
manufacturer’s instructions.
1) Follow the instructions supplied with your approved adhesive kit
Apply approved adhesive to each anchor per instructions.
2) Add the Washers and Nuts
Put washer and nut on stud so the nut is flush with end of stud.
3) Insert each Stud with Washer and Nut into Borehole

Push stud with washer and nut into borehole.

Important: The stud should be flush with the top of the nut in both vertical and
horizontal applications prior to tightening (Figure 3).

5 ) CORRECT

INCORRECT

Figure 3
Horizontal Application
(Before Applied Torque)

Warning: Do not disturb or load the stud until the approved adhesive material
has hardened (see approved adhesive kit instructions for cure times and
torque values).

4) Torque the nuts

Once the adhesive has fully cured, torque nut(s) to the approved adhesive manufacturing
specification.

trinityhighway.com 18 Revision D September 2019




[ s [ )
Eﬁ1(l mm [24"] MODEL NO. QG210024

E 760 mm l30"] MODEL NO QG210030

@a@@@

915 mm [36"] MODEL NO. QG210036

| R

1219 mm [48"] MODEL NO. QG210048

QUADGUARD Il SYSTEM
FOR NARROW HAZARDS
|

1755 mm [69"] MODEL NO. Q6210069
5.83 m [19'-1"]

2285 mm [90"] MODEL NO. QG210090
8.73 m [22'-1"]

QUADGUARD Il SYSTEM
FOR WIDE HAZARDS
|

Soon b
3200 mm [126"] MODEL N0.QG2100126
(Min. 6 bays required)

v (1) 3
M~ \—T'

(41

“I.'.-—*:DA i“_—_§ — j:l
@O

Figure 4 Plans & Elevation
(Five Bay systems with Tension Strut Backups shown, except as noted)

Key

1) Cartridge

2) Diaphragm

3) Quad-Beam Fender Panel
4) Nose

5) Monorail

6) Backup

7) Side Panel

trinityhighway.com 19 Revision D September 2019




How to Determine Left/Right

To determine left from right when ordering parts, stand in front of the system facing the roadside
feature. Your left is the system’s left and your right is the system’s right.

Counting the Number of Bays

One Bay consists of one Cartridge, one Diaphragm, two Fender Panels, etc. The Nose section is
not considered a Bay, though there is a Cartridge in the Nose of each system (pp. 63 & 64).

Note: There will always be one more Cartridge in the system than the number of Bays in
the system. To determine number of Bays, count Fender Panels on one side (Figure 5). The

Three Bay system is shown below.

REAR DIAPHRAGM

CARTRIDGE

FENDER PANELS

Figure 5 Lo
System Orientation 1A

trinityhighway.com 20 Revision D September 2019




Measuring the Width
The QuadGuard® Il system is available in seven (7) nominal widths:

e 24”[610 mm]

e 30" [760 mm]

e 36”[915 mm]

e 487[1219 mm]

e 69" [1755 mm]— (Minimum 3 Bays Required)
e 90"[2285 mm] — (Minimum 3 Bays Required)
e 126" [3200 mm] — (Minimum 6 Bays Required)

The nominal width of a Narrow (parallel) system is the width of the Backup diaphragm (Figure
6).
The nominal width of a Wide (flared) system is the width at the location shown in Figure 7.

The outside or overall width of the system is approximately 6” [150 mm] to 9” [230 mm] wider than
the nominal width.

Figure 6
Narrow (Parallel) System

Figure 7
Wide (Flared) System

trinityhighway.com 21 Revision D September 2019




Narrow (Parallel) Systems

610 mm [24”] Model No. QG2 _ 24

760 mm [30”] Model No. QG2 _ _30

915 mm [36”] Model No. QG2 _ 36

1219 mm [48"] Model No. QG2 _ 48

Figure 8
Narrow System(s) and Model Numbers

trinityhighway.com 22 Revision D September 2019




Assemble Narrow (Parallel)

Determine Backup and Transition Type

The QuadGuard® Il is available with a Tension Strut Backup or a Concrete Backup. Refer
to Figures 9 and 10, along with the Backup Assembly drawing, to determine which type of
Backup is being deployed.

A Transition Panel or Side Panel must be used on each side of the Backup. A Side Panel
is not needed when a Transition Panel is used. Several types of Transitions are available
for use with the QuadGuard® Il. Refer to Figures 11 - 16 and the Manufacturer's Drawing
Package to determine which type of Panels to attach.

610 mm [24"] *610 mm [24”]
760 mm [30”] *760 mm [307]
915 mm [36”] P *915 mm [36"]
1219 mm [48”] T NS *1219 mm [48”]

\-.\ '//
Figure ' Figure 10
Tension Strut Backup Concrete Backup

QUAD-BEAM TO W-BEAM
TRANSITION PANEL

Figure 11
Transitioning the QuadGuard® Il

trinityhighway.com 23 Revision D September 2019




Note: The proper Transition Panel or Side Panel must be used for impact performance of the
system. The correct Panel(s) to use will depend on the direction of traffic and what type of barrier
or roadside obstacle the QuadGuard® Il is shielding. Contact Customer Service prior to
deployment if you have any questions (p. 3).

Figure 12 Figure 13
No Transition Quad-Beam to Safety Shape Barrier

Figure 14 Figure 15
Quad-Beam to Thrie-Beam Quad-Beam to W-Beam

Figure 16
Quad-Beam End Shoe

trinityhighway.com 24 Revision D September 2019




1)

Mark System Location

Locate the centerline of the system by measuring the proper offset from the roadside
feature. See the Manufacturer’'s Drawing Package supplied with the system. Place chalk
line to mark the centerline of the system. Mark a construction line parallel to the center line
and offset 6.5” [165 mm] to one side as shown in Figure 17. The edge of the Monorail will
be positioned on this line.

Note: The concrete foundation shall comply with the Manufacturer's Drawing Package supplied
with the system.

| CENTERLINE OF SYSTEM

2)

Warning: Location of system with respect to the roadside obstacle is critical and
dependent on the type of Transition Panel used. See the Manufacturer's Drawing
Package supplied with the system for details.

CONSTRUCTION LINE

Figure 17
(Top view of concrete foundation)

Anchor the Backup
A) Concrete Backup Construction (Figure 18)

Locate Backup Face Plate using the Backup Assembly drawing. Verify that any applicable
Transition Panels fit properly before anchoring the Face Plate. Drill anchor boreholes
in the Concrete Backup using the Face Plate as a template. Anchor the Face Plate to the
Concrete Backup using an approved adhesive supplied with the QuadGuard® Il (p. 16).

A Trinity Highway approved adhesive anchoring system is required to securely anchor crash
cushions and other common highway devices. Each approved adhesive kit contains
adhesive, studs, nuts and washers. Both vertical and horizontal assemblies are possible
using an approved adhesive anchoring system.

Warning: Every hole in the Backup and Monorail must be anchored using an
approved adhesive (p. 16).

B) Tension Strut Backup Assembly (Figure 19)

Locate Tension Strut Backup and Monorail on foundation with side of Monorail on the
construction line (Figure 20 on p. 27). Verify that any applicable Transition Panels fit
properly before anchoring Backup. Drill 7/8” [22 mm] diameter by 5 3/4” [145 mm] deep
anchor boreholes in foundation using the Backup as template. Anchor the Backup to the
concrete foundation using an approved adhesive supplied with the QuadGuard Il (p. 16).

trinityhighway.com 25 Revision D September 2019




FULLY CURED CONCRETE BACKUP
—_ SEE MANUFACTURER’S DRAWING PACKAGE

BACKUP FACE PLATE

/. —T

APPROVED ADHESIVE WIT
3/4” X 6 1/2” STUD

Figure 18
Anchoring Backup Face Plate to
Concrete Backup

TENSION STRUT
BACKUP

Figure 19
Anchoring Tension Strut Backup
to Foundation

trinityhighway.com 26 Revision D September 2019




3) Anchor the Monorail
A) Monorail Placement for Concrete Backup (Figure 20)

Locate Monorail on foundation with side of Monorail on the construction line and rear edge
of Monorail foot 10” forward of front face of Concrete Backup (Figure 20).

Orient the Monorail so that the Monorail tongues face Backup (Figure 20).

Drill 7/8” [22 mm)] diameter by 5 3/4” [145 mm] deep boreholes using the Monorail as a
template. Do not drill through foundation.

Warning: Improper alignment at the Monorail Sections will prevent proper
system collapse during impact (Figure 23).

Anchor each Monorail section using an approved Trinity Highway adhesive kit. See Figure
20 and the approved adhesive instructions included with the adhesive kit. It is important to
attach each segment of Monorail in alignment from the back to the front of the system
(x1/4” [6 mm]).

Warning: Every borehole and slot in Backup and Monorail must be anchored by
a stud using an approved adhesive.

255 mm [10"]
CONCRETE BACKUP - MONORAIL 3/4"X 7" STUD

| J) ~CONSTRUCTION LINE

MONORAIL TONGUE

Figure 20
Monorail Placement for Concrete Backup

ANCHOR
r\—u ¥
NUT — i CAUTION: 40 MM [1.5"]
m— — — MAXIMUM STUD HEIGHT
WASHER —1 - 1 (TORQUE APPLIED)
/ BACKUP OR MONORAIL
ROADWAY
Figure 21

Proper Stud Height
(Torque Applied)

trinityhighway.com 27 Revision D September 2019




B) Monorail Placement for Tension Strut Backup (Figure 22)

Locate Monorail on foundation with side of Monorail on the construction line and rear edge

of Backup foot 4” forward of edge of foundation (Figure 22).

Orient the Monorail so that the Monorail tongues face the Backup (Figure 23).

Drill 7/8” [22 mm] diameter by 5 3/4” [145 mm] deep boreholes using the Monorail as a

template. Do not drill through foundation.

Warning: Every borehole and slot in Backup and Monorail must be anchored by

a stud using a Trinity Highway approved adhesive.

Anchor each Monorail section using the Trinity Highway approved adhesive kits provided.
See Figure 21 and the approved adhesive instructions included with each kit. It is important
to attach each segment of Monorail in alignment from the back to the front of the system

(£1/4” [6 mm]).

Warning: Improper alignment at the Monorail splice joints will prevent proper

system collapse during an impact (Figure 23).

100 mm [4"]
~™ [~ TENSION STRUT BACKUP

|o o ® o |g /@]

o o o]/

CONCRETE PAD
Figure 22

X

MONORAIL  3/4" X 7" STUD

<1/ CENTERLINE
o

"1 CONSTRUGTION LINE

Backup and Monorail Placement for Tension Strut Backup

It is important to align each segment of Monorail from the back to the front of the system
(x1/4” [6 mm]). Anchor each Monorail section using the provided Trinity Highway approved

adhesive Kit.

Drill 7/8” [22 mm] diameter by 5 3/4” [145 mm] deep boreholes using the Monorail as a

template. Do not drill through foundation.

Top surfaces
must be flush

- -

Figure 23
Rail Height and Alignment

trinityhighway.com 28

~—

Tongues must be
Fully Inserted
and Flush

Detail 23a

Revision D September 2019



4)  Attach Side Panels and/or Transition Panels to Backup Assembly

Attach Transition Panel or Side Panel to side of Backup using 5/8” X 2” rail bolt and 5/8 rail
nut (two places - top and bottom holes only). See Backup Assembly drawing(s) below.

Note: A Side Panel is not needed when a Transition Panel is used.
Assembly tip:

Use drift pin to align the center hole of the Panel with the center hole of the Backup before
inserting the rail bolts.

~ NARROW SIDE PANEL
TENSION STRUT BAC_KUP*\

] A

\i 4 A s

CONCRETE BACKUP

5/8” RAIL NUT (2)
(FIGURE 28)

S

/

5/8" X 2 RAIL BOLT (2)

=

SIDE PANEL SHOWN HERE B /{ NEPNd
IN SOME CASES, THIS WILL BE

A TRANSITION PANEL
(p- 24)

2]
3

rd
s -
7 d .~
p K

Figure 24
Side Panel/Transition Panel Attachment

trinityhighway.com 29 Revision D September 2019




5) Attach Monorail Guides
Attach Monorail guides to Diaphragm as follows:

Insert 3/4" x 2" G8 hex bolt through Monorail guide and Diaphragm, oriented as shown in
Figure 25. Secure with 3/4" lock washer and 3/4" hex nut (typical 4 places). See also
Diaphragm Assembly drawing. Shims are sandwiched between the Rail Guide and
Diaphragm.

Repeat process for each Diaphragm.
6) Attach Diaphragms

Orient a Diaphragm so that the front face of the Diaphragm shape faces toward the Nose of
the system as shown in Figure 26.

Important: Slide one Diaphragm all the way to the Backup to ensure the system
is able to collapse properly during impact. Once this has been verified, slide the
Diaphragm to approximately 36” [915 mm] in front of the Backup

Orient and slide all other Diaphragms onto Monorail and position each approximately as
shown in Figure 27.

o

DIAPHRAGM «-.) . TOWAHB NOSE

3/4" LOCK WASHER
3/4” HEX NUT

|

|

) -
H BACK ||y | FRONT
]

3/4” X2 GB HEX BOLT

SHIM
MONORAIL GUIDE
Figure 25 Figure 26
Monorail Guide Attachment Diaphragm Orientation

915 mm [36"] DIAPHRAGMS

1 TYpicAL |

o > = B
B = Bay 3 ™ Bay 2 ™3 Bayl
8 c ; g

'FRONT FACE OF BACKUP MONORAIL

Figure 27
Diaphragm Spacing

trinityhighway.com 30 Revision D September 2019




7)

Attach Fender Panels

Important: Do not mix the 5/8” rail nuts (large) with the 5/8” hex nuts (small)

(Figure 28).
32 mm [1.25"] 24 mm [0.94"]
i W
‘ I i . I.'J./
f'l: -r : II"-.
e |

5/8" RAIL N’UT (LARGE) 5/8" HEX NUT (SMALL)

Figure 28
Rail Nuts are Oversize

Starting at the Backup, attach left and right Fender Panels shown on page 32 and Fender
Panel Assembly drawing.
Step 1

Place the Fender Panel so that the center of the slot of the rearward Diaphragm is lined
up with the approximate center of the slot in the Fender Panel.

Install the Mushroom Washer Assembly as shown in Figure 29 and Detail 29a and
Detail 29b, but do not torque at this time. This (Step 1) helps to balance the Fender Panel.
Step 2
Slide the Fender Panel forward until the holes in the Fender Panel line up with the holes
in the forward Diaphragm.
Step 3
Use a drift pin to align the center hole of the Fender Panel with the center hole of the
Diaphragm.
Step 4

Attach the front of the Fender Panels to the next Diaphragm using two (2) rail bolts and
large rail nuts per side. Use only the top and bottom holes; leave the center hole open
until the next Fender Panel is attached.

trinityhighway.com 31 Revision D September 2019




1 1/2" SPRING
BACKUP OR DIAPHRAGM |/

| 5/8" HEX NUT (SMALL)

SIDE PANEL, As | | o
FENDER PANEL, OR -~ NPT
TRANSITION PANEL . . /. 5/8" X13/4" FLAT WASHER

< DIAPHRAGM
MUSHROOM WASHER 4

\ '5/8" RAIL NUT (LARGE)

N 5/8” RAIL BOLT ’
~ |
~ |G
\\\. . [ | ..\.
| N L
5/8" X 5" FLATHEAD V4 5/8" RAIL NUT (LARGE)
SOCKET SCREW FENDER PANEL o A
KEEP CENTER HOLE EMPTY

5/8" RAIL BOLT ‘~~ FOR NEXT PANEL

Figure 29
Fender Panel Assembly

Step 5

Ensure Mushroom Washer lays flat against the Fender Panel as shown in Figure 29b.
Standoff on Mushroom Washer must be seated completely through slot.

FENDER PANEL 1 1/2" SPRING

MUSHROOM |
WASHER [EN

, | 5/8” FLAT WASHER
SLOT (SLOT(|

5/8" X 5" ELATHEAD  5/8” HEX NUT (SMALL)

SOCKET SCREW |
| A FENDER PANEL
/
MUSHROOM ?"’-\/'
WASHER — l
FENDER PANEL (ATTACHED) TH
BACKUP OR DIAPHRAGM ‘ J
,»r/
CORRECT INCORRECT
Detail 29a Detail 29b
Mushroom Washer Attachment Mushroom Washer Orientation

trinityhighway.com 32 Revision D September 2019




Step 6
Check Diaphragm spacing to ensure 36" [915 mm] between rear faces of consecutive
Diaphragms, as shown in Figure 30 and Fender Panel Assembly drawing.

Step 7
Once proper spacing has been achieved, tighten the Mushroom Washer Assembly (small

hex) nut until it reaches the end of the threads. Tighten rail nut (large hex) at the front of
the Fender Panels. Ensure rail bolt shoulder is seated within the Fender Panel slot.

Assemble the remaining Diaphragms and Fender Panels following the same procedures.

B BAY SPACING |
915 mm [36"]
DIAPHRAGM
DIAPHRAGM
'~ OR BACKUP
FENDER PANEL
7/ 7 ]
Figure 30

Proper Diaphragm Spacing

8) Attach End Cap (Figure 31)
Using a 5/8” x 3 1/2" G5 hex bolt, 5/8” hex nut, and 5/8” lock washer, attach the End Cap to

the front of the first Monorail segment.
" <. MONORAIL

5/8" LOCK WASHER

9%
5;8|| x 3 1;2n - 1 \ \
G5 HEXBOLT 7 W\
END CAP 5/8" HEX NUT
Figure 31

Monorail End Cap Assembly

trinityhighway.com 33 Revision D September 2019




9) Attach Cartridge Support Brackets (Figure 32)
Attach lower Cartridge Support Bracket to front and back of all Diaphragms and front of
Backup, as shown in Figures 32 to 35 and Backup Assembly drawings.

Note: 24" [610 mm] wide systems do not have Side Cartridge Support Brackets: 30" [760 mm],
36" [915 mm] and 48" [1219 mm] wide systems have Side Cartridge Support Brackets welded to
the Backup and Diaphragms.

24" [610 mm] WIDE 30" [762 mm] WIDE 36" [915 mm] WIDE

SIDE CARTRIDGE

IDE CARTRIDGE
s c G SUPPORT BRACKETS

SUPPORT BRACKETS

Figure 32
Side Cartridge Support Brackets

DIAPHRAGM
CARTRIDGE

30" DIAPHRAGM SUPPORT BRACKET

CARTRIDGE SUF"F’ORT BRACKET

Figure 33
Lower Cartridge Support Bracket Assembly

trinityhighway.com 34 Revision D September 2019




TENSION STRUT BACKUP [30” shown]

STEP I

MOUNT LOCKING BAR

Al

TENSION STRUT BACKUP

STEP |

/

J/I

2~

>

N
ke
v L
Ny
CARTRIDGE
SUPPORT BRACKET

Figure 34
Lower Cartridge Support Bracket Assembly
(Tension Strut Backup)

trinityhighway.com

35

MOUNT CARTRIDGE
SUPPORT BRACKET

i | ‘

CARTRIDGE SUPPORT

CONCRETE BACKUP

“% " [ FACE PLATE

. _CARTRIDGE
SUPPORT BRACKET

BRACKET IS WELDED TO FACE
PLATE OF CONCRETE BACKUP

Figure 35

Lower Cartridge Support Bracket

(Concrete Backup)

Revision D September 2019



10) Attach Steel Nose Assembly

A) Install two (2) 5/8” X 2" hex bolts and one (1) 5/8 X 2 1/2” hex bolt with Pullout Bracket
through Diaphragm side plate. Fasten all three (6 total) bolts with 5/8” rail nuts on each

side and tighten (Detail 36A).

B) Thread 5/8” coupling nuts on 5/8” hex bolts to align with outside of Fender Panel (Detalil

36B).

C) Join Steel Nose halves using 1/4” X 3/4” hex bolts, lock washers and nuts. Include
Cartridge Support Nose Bracket in lower two fastener sets (Detail C & D).

D) Attach Steel Nose to Diaphragm using 5/8” X 1 1/4” hex socket bolt and 5/8” x 1 1/4” flat
washer (Detail 69E). Steel Nose top edge should be 32 1/8” above concrete surface.

E) Place the Cartridge Support Bracket on the front of the first Diaphragm (Detail 36F).
Place a Type | Cartridge in the Nose Bay.

VIEWS 36A - F/

STEEL NOSE ASSEMBLY

FENDER PANEL Figure 36
RAIL 5/8” X 27
NUT HEX BOLT
5/8” X 2 1/2" HEX BOLT 5/8" X 2"
AT CENTER LOCATION HEX BOLT

PULLOUT
BRACKET

DIAPHRAGM

Detail 36A
Fastener Assembly

trinityhighway.com

5/8" RAIL NUT:

5/8" COUPLING NUT

ALIGN END OF/E

COUPLING NUT WITH :/ il

OUTSIDE HUMPS OF
Detail 36B

FENDER PANEL
End View: Nose Cover Cut Away

36 Revision D September 2019



HEX BOLT 1/4 X 3/4 LOCK WASHER 1/4”

HEX NUT 1/4”

Detail 36C

Total Six
1/4-20 Fasteners

Nose Cartridge
Support Bracket

Detail 36C Detail 36D

- W
%)
S~ z
/’:ﬁ__ | 5
/ /
9\
S i —_——X Note height of Nose Cartridge
4 5/8” X1 1/4 5/8" ELAT Support Bracket. The Cartridge

HEX SOCKET .—WASHER sits 2” lower on this Bracket
BUTTON BOLT than other Bays toward the rear.

Detail 36E Detail 36F

Detail 36D shows proper placement of front Cartridge Support Bracket.

trinityhighway.com 37 Revision D September 2019




11) Checking the System Assembly

UNDERLYING FENDER, TRANSITION,

Recheck to ensure that all fasteners are properly tightened throughout the system (anchor
bolts, etc.). See torque requirements below. Check all Fender Panels. If they do not fit tightly
against the underlying Fender Panel, system realignment may be necessary (Figure 37).
Verify the top of the Steel Nose is 32 1/8” above the roadway (p. 36).

Warning: Ensure that the QuadGuard® Il and delineation used meet all federal,
state, specifying agency, and local specifications.

Warning: Ensure delineation on the assembly meets all appropriate MUTCD and
local standards.

Warning:

Anchor Requirements
Anchor Studs — Anchoring Information Table, p. 16
May slightly protrude above nuts
Critical Clearances
Anchor Studs above nuts — Figure 21, p. 27
Fender Panel Gap Narrow — 7/8” [22 mm] see below

MAXIMIM GAP = 7/8” [22 mm]
\ ‘{:r_;-\— — \\
S A\ ‘k
\v ” \ . X
| \ N\
)} FENDER PANEL

EXTENTION OR SIDE PANEL

Figure 37
Fender Panel Gap for Narrow Systems

13) Cartridge Placement

Be sure the Adjustable Cartridge Support in the Nose is attached correctly (p. 37). The top
surface of the Nose Cartridge should be horizontal.

To complete the assembly of a QuadGuard® Il, place the appropriate Cartridge in each Bay
and Nose section of the system. Type 1 Cartridges are placed toward the front (Nose) of
the system; Type 2 Cartridges are placed toward the rear (Backup) of the system (Figures
38 and 39). Ensure all Cartridges are pointed toward the front of the system per Cartridge
direction arrow(s).

Warning: Placing the wrong Cartridge in the Nose or any Bay will result in system
performance that has not been crash tested pursuant to the NCHRP Report 350
criteria.

trinityhighway.com 38 Revision D September 2019




I-TYPE | CARTRIDGE
II - TYPE Il CARTRIDGE

1 BAY

2 BAYS

3 BAYS

4 BAYS

5 BAYS

Cartridge Placement

D

Figure 38

Type 2

trinityhighway.com

Figure 39
Five Bay System

39

Revision D September 2019



Wide (Flared) Systems

o —~ .
N7 = -
‘ % 3; ) e = S
7 4 h A £ | £k dh
4\ [ . | i | | ] |
\'\ <| ] %P \< \< ¥ \<| 5 o
Y ;’_ i 18 b —F =
(Min. 3 Bays)

(Min. 3 Bays)
2285 mm [90”] Model No. QG2 _ 90

‘ T S
7 |2 I ~ 10Deg
HE= =
1 &} fap b l
A ih Ah ik &b i,
.: ll ; r( ’ . “: }’ ‘< ?’ ‘(‘ L ! / i
H o o :> ap
f i | ____Er
A y =
1 A

Varies - (Min. 6 Bays)
3200 mm [126™] Model No. QG2 _ 126

Figure 40
Wide System(s) and Model Numbers

trinityhighway.com 40 Revision D September 2019




Assemble Wide (Flared)

Important: The Manufacturer’s Drawing Package supplied with the QuadGuard®
Il must be used with these instructions for proper assembly and should take
precedence over these general instructions.

Determine Backup and Transition Type

The QuadGuard® Il is available with a Tension Strut Backup or a Concrete Backup. See
Figures 41 and 42, along with the Backup assembly drawing, to determine which type of
Backup is being deployed.

A Transition Panel or Side Panel must be used on each side of the Backup. A Side Panel
is not needed when a Transition Panel is used. Several types of transitions are available for
use with the QuadGuard® Il. See Figures 44 through 48 and the Manufacturer's Drawing
Package to determine which types of Fender Panels to attach.

i -
p =

7 = WIDTH VARIES*
s AN

"‘C‘\" o
! "0;

»

<5

gy
* 1620 mm [67"] FOR >F

/' WIDTH VARIES

1755 mm [69"] WIDE SYSTEM

+ 2100 mm [83"] FOR )
2285 mm [90"] WIDE SYSTEM 1755 mm [69']

- 3050 mm [120"] FOR 2285 mm [90"]

3200 mm [126"] WIDE SYSTEM

Figure 41
Tension Strut Backup

Figure 42

Concrete Backup

Figure 43
QuadGuard® Il Transitioning

trinityhighway.com 41 Revision D September 2019




Important: The proper Transition Panel or Side Panel must be used to perform
as crash tested. The correct Panel(s) to use will depend on the direction of
traffic and what type of barrier or roadside obstacle the QuadGuard® Il is
shielding. Contact Customer Service prior to deployment if you have any
guestions (p. 3).

Figure 44 Figure 45
No Transition Quad-Beam to Safety Shape Barrier

Note: Arrows indicate traffic direction.

Figure 46 Figure 47
Quad-Beam to Thrie-Beam Quad-Beam to W-Beam

Note: Arrows indicate traffic direction.

Figure 48
Quad-Beam End Shoe

trinityhighway.com 42 Revision D September 2019




1) Mark System Location

Locate the centerline of the system by measuring the proper offset from the roadside obstacle.
See the Manufacturer's Drawing Package supplied with the system. Place chalk line to mark
the centerline of the system. Mark a construction line parallel to the center line and offset
6.5” [165 mm] to one side as shown in Figure 49. The edge of the Monorail will be placed on
this line.

Note: The concrete foundation shall comply with the Manufacturer's Drawing Package supplied
with the system.

Warning: Location of system with respect to the roadside object is critical and
dependent on the type of Transition Panel used. See the Manufacturer’'s Drawing
Package supplied with the system for details.

CENTERLINE OF SYSTEM
CONSTRUCTION LINE

— —_—,——— — T = T e e

Figure 49

(Top view of concrete foundation)
2) Anchor the Backup

A) Concrete Backup Construction (Figure 50)

Locate Backup Face Plate using the Backup assembly drawing. Verify that any applicable
Transition Panels fit properly before anchoring the Face Plate. Drill anchor boreholes
in the Concrete Backup using the Face Plate as a template. Anchor the Face Plate to the
Concrete Backup using an approved adhesive supplied with the QuadGuard® Il (p. 16).

A Trinity Highway approved adhesive anchoring system is required to securely anchor
crash cushions and other common highway devices. Trinity Highway approved adhesive
features high pullout strength, vibration resistance, and durability. Each approved adhesive
kit contains adhesive, studs, nuts and washers. Both vertical and horizontal assemblies
require an approved adhesive anchoring system.

Warning: Every borehole and slot in Backup and Monorail must be anchored by
a stud using an approved adhesive.

B) Tension Strut Backup Assembly (Figure 51)

Locate the Tension Strut Backup and Monorail on foundation with side of Monorail on the
construction line (p. 47). Verify that any applicable Transition Panels fit properly
before anchoring Backup. Drill 7/8” [22 mm] diameter by 5 3/4” [145 mm)] deep anchor
boreholes in foundation using the Backup as template. Anchor the Backup to the concrete
foundation using the Trinity Highway approved adhesive supplied with the QuadGuard® Il

(p- 16).

trinityhighway.com 43 Revision D September 2019




FULLY CURED CONCRETE BACKUP
(SEE MANUFACTURER’'S DRAWING %
PACKAGE) \

BACKUP FACE PLATE

APPROVED ADHESIVE %
WITH 3/4" X 6 1/2" STUD

Figure 50
Anchoring Backup Face Plate to Concrete Backup

TENSION STRUT BACKUP 7 AR

APPROVED ADHESIVE
WITH 3/4" X 7" STUD

Figure 51
Anchoring Tension Strut Backup to Foundation

trinityhighway.com 44 Revision D September 2019




C) Extra-Wide Tension Strut Backup Assembly (Figure 52)

Locate the Extra-Wide Tension Strut Backup center section and Monorail on foundation
with side of Monorail on the construction line.

Locate the Extra-Wide Tension Strut Backup left section on the left side of the center
section, aligning the three holes in the side plates.

Locate the Extra-Wide Tension Strut Backup right section on the right side of the center
section, aligning the three holes in the side plates.

Secure the Backup sections to each other using 5/8” x 2" hex bolt, 5/8”" x 1 3/4" flat washer
(2), 5/8” lock washer and 5/8” hex nut (6 places) as shown in Figure 52 and Detail 52a.

Verify that any applicable Transition Panels fit properly before anchoring Backup.
Drill anchor boreholes in foundation using the Backup as template. Anchor the Backup to
the foundation using Trinity Highway approved adhesive kits supplied with the
QuadGuard® Il (p. 16).

Warning: Every borehole and slot in Backup and Monorail must be anchored by
a stud using a Trinity Highway approved adhesive.

EXTRA-WIDE
TENSION STRUT BACKUP
RIGHT SECTION

EXTRA-WIDE Y
TENSION STRUT BACKUP <\ |
CENTER SECTION 1 APPROVED ADHESIVE
: s _ WITH 3/4" X 7" STUD
DETAIL 52a 8o 7
\ . & :{
EXTRA-WIDE
TENSION STRUT BACKUP
LEFT SECTION |
\ |
\ 5/8" X 2" HEX BOLT
5 g 5/8" X 13/4” FLAT WASHER |
ey >4 [ ‘ 5/8" LOCK WASHER /
| J\LKQ £ g ' ) 5 5/8" HEX NUT. i %
g ;‘ / \ j.' 3 B
Figure 52
Anchoring Extra-Wide Tension Strut Backup to Foundation Detail 52a

trinityhighway.com 45 Revision D September 2019




3) Anchor the Monorail
A) Monorail Placement for Concrete Backup (Figure 53)

Locate Monorail on foundation with side of Monorail on the construction line and rear edge of
Monorail 10” forward of front face of Concrete Backup. Orient the Monorail so that the Monorail
tongues face Backup (Figure 53).

Drill 7/8” [22 mm] diameter by 5 3/4” [145 mm] deep boreholes using the Monorail as a
template. Do not drill through foundation.

Warning: Improper alignment at the Monorail Splice Joints may prevent proper
system collapse during impact (Figure 56).

Anchor each Monorail section using an approved adhesive kit (p. 16). It is important to attach
each segment of Monorail in alignment from the back to the front of the system
(£1/4” [6 mm]).

Warning: Every borehole and slot in Backup and Monorail must be anchored by
a stud using an approved adhesive.

255 mm [10"] 3/4" X 7" STUD
H CENTERLINE | MONORAIL
LY
S| | = =
el ool — s o s

CONCRETE BACKUP CONSTRUCTION LINE

Figure 53
Monorail Placement for Concrete Backup

ANCHOR

NUT— T 31 CAUTION:

— 40 mm [1.5”]
WASHER L L T MAXIMUM STUD HEIGHT

ROADWAY/ BACKUP OR MONORAIL

Figure 54
Proper Stud Height

trinityhighway.com 46 Revision D September 2019



Monorail Placement for Tension Strut Backup (Figure 55)

Locate Monorail on foundation with side of Monorail on the construction line and rear edge of
Backup 4” forward of edge of foundation. Orient the Monorail so that the Monorail tongues
face the Backup (Figure 56 & Detail 56a).

Drill 7/8” [22 mm] diameter by 5 3/4” [145 mm] deep boreholes using the Monorail as a
template. Do not drill through foundation.

Warning: Every borehole and slot in Backup and Monorail must be anchored by
a stud using an approved adhesive.

Anchor each Monorail section using the Trinity Highway approved adhesive kits provided.
See Figure 54 and the approved adhesive instructions included with each kit. It is important
to attach each segment of Monorail in alignment from the back to the front of the system

(£1/4” [6 mm]).

Warning: Improper alignment at the Monorail splice joints will prevent proper
system collapse during an impact (Figure 56).

100 mm [4"] ~ TENSION STRUT BACKUP

——

CENTERLINE ~ 3/4" X 7" STUD

CONSTRUCTION LINE MONORAIL

Figure 55
Backup and Monorail Placement for Tension Strut Backup

It is important to align each segment of Monorail from the back to the front of the system
(x1/4” [6 mm]). Anchor each Monorail section using the provided Trinity Highway approved
adhesive kit.

Drill 7/8” [22 mm] diameter by 5 3/4” [145 mm] deep boreholes using the Monorail as a
template. Do not drill through foundation.

Top surfaces
must be flush %

Tongues must be
Fully Inserted

’ and Flush

\

- -

Figure 56 _
Rail Height and Alignment Detail 56a

trinityhighway.com 47 Revision D September 2019




4) Attach Side Panels and/or Transition Panels to Backup Assembly (Figure 57)

a. Attach Hinge Plate to the Transition Panel or Side Panel using 5/8” rail bolt and 5/8”
rail nut (two places — top and bottom holes only).

b. Attach Transition Panel or Side Panel assembly to Backup using 5/8” hex bolt, 5/8”
lock washer and 5/8” hex nut (three places each side of Backup).

c. Attach diagonal brace to Fender Panel and Backup using 3/8” hex bolt, 3/8” lock
washer and 3/8” hex nut (two (2) places per brace: four (4) places per side).

d. Secure each diagonal brace with a 3/8” hex bolt; 3/8" lock washer, and 3/8" hex nut
(two (2) places per brace) as shown in Figure 57.

Note: A Side Panel is not needed when a Transition Panel is used. Diagonal braces are not
used with some Transition Panels per the Manufacturer’'s Drawing Package.

Assembly tip:

Use drift pin to align the center hole of the Panel with the center hole of the Backup before
attaching the rail bolts.

TENSION STRUT BACKUP 4 CONCRETE BACKUP 3
[-\..\_\_ 1 ", .

bbb
s by

.
ok .
.4

i

DIAGONAL BRACE (INNER) 57

3/8" X 31/2" HEX BOLT
1

3/8" LOCK WASHER 5/8" X 4" HEX BOLT

3/8" HEX NUT ' !
A

DIAGONAL BRACE (OUTER)

3/8" X 3 1/2"
y HEX BOLT

\_ 5/8” LOCK WASHER
5/8" HEX NUT (SMALL)

HINGE PLATE 5/8” RAIL NUT (LARGE)
WIDE SIDE PANEL

3/8" LOCK WASHER

3/8" HEX NUT
5/8” RAIL BOLT

Figure 57
Side Panel/Transition Panel Attachment

trinityhighway.com 48 Revision D September 2019




5) Attach Monorail Guides
Attach Monorail guides to Diaphragm as follows:

Insert 3/4” x 2" G8 hex bolt through Monorail guide and Diaphragm (Figure 58). Check
orientation and secure hex bolt with 3/4” lock washer and 3/4” hex nut (typical two places per
guide). See also Diaphragm assembly drawing. Shims are sandwiched between Monorail
guides and Diaphragm.

Repeat process for each Diaphragm.
6) Attach Diaphragms

Orient the widest Diaphragm so that the front face of the Diaphragm shape faces toward the
Nose of the system as shown in Figure 59. The widest Diaphragm must be attached
closest to the Backup with each subsequent Diaphragm being progressively narrower.

Important: Slide the widest Diaphragm onto the Monorail and all the way to the
Backup to ensure system is able to collapse properly during impact. Once this has
been verified, slide the Diaphragm forward to approximately 36” [915 mm] in front
of the Backup.

Orient and slide all other Diaphragms onto Monorail and position each approximately as
shown in Figure 60.

(3 N TOWARD NOSE
DIAPHRAGM L.
p
) BACK [P, | FRONT
314" HEXNUT Y
;) sV PN
1. % 3/4" LOCK WASHER Ib ~QUAD-BEAM

3 3/4" X 2 G8 HEX BOLT
MONORAIL GUIDE '

SHIM
Figure 58 Figure 59
Monorail Guide Attachment Diaphragm Orientation
915 mm [36”] 915 mm [36”] Bay 3 & Higher 2" Diaphragm 15 Diaphragm

j 34 Diaphragm
L
L

f-3~ BB AT

|
.u N
B ol s norem

FRONT FACE OF BACKUP MONORAIL

Figure 60
Diaphragm spacing

trinityhighway.com 49 Revision D September 2019




7) Attach Hinge Plate onto Fender Panels

Important: Do not mix the 5/8” rail nuts (large) with the 5/8” hex nuts (small).

24 mm [0.94"]

—-— -—

32 mm [1.25"]

5/8" RAIL NUT (LARGE) 5/8" HEX NUT (SMALL),

Figure 61
Rail Nuts are Oversize

Important: For proper impact performance, wide systems must use Hinge
Plates.

Attach Hinge Plate on each Fender Panel using two (2) 5/8” rail bolts and two (2) 5/8” rail nuts,
using top and bottom holes only, leaving the center-hole open as shown in Figure 62.

FENDER PANEL 5/8" RAIL NUT (LARGE)

HINGE PLATE

5/8" RAIL BOLTS

Figure 62
Hinge Plate Assembly

8) Attach Fender Panels
Starting at the Backup, attach left and right Fender Panels as shown in Figure 63.

Step 1

Place the Fender Panel so that the center of the slot of the rearward Diaphragm is lined
up with the approximate center of the slot in the Fender Panel.

Install the Mushroom Washer Assembly as shown in Figure 63 and Detail 63A, but do not
torque at this time (this will help to balance the Fender Panel).

trinityhighway.com 50 Revision D September 2019




Step 2

Slide the Fender Panel forward until the holes in the Fender Panel line up with the holes
in the forward Diaphragm.

Step 3

Use a drift pin to align the center hole of the Fender Panel with the center hole of the
Diaphragm.

Step 4

Attach the front of the Fender Panels to the next Diaphragm using two (2) rail bolts and
large rail nuts per side. Use only the top and bottom holes; leave the center hole open
until the next Fender Panel is attached.

Step 5

Be sure Mushroom Washer lays flat against the Fender Panel as shown in Figure 63B.
Standoff on Mushroom Washer must be seated completely through slot.

6” DIE SPRING

- 5/8” RAIL NUT (LARGE)

BACKUP ' F " LAST DIAPHRAGM

N

MUSHROOM WASHER ™~
! . !
= A }

~_ . =
| e \_ /6" LOCK WASHER
5/8" X 8 1/2", G8

FLATHEAD SOCKET SCREW 5/8" HEX NUT (SMALL)

FENDER PANEL

Figure 63
Wide Fender Panel Assembly

trinityhighway.com 51 Revision D September 2019



5/8" RAIL NUT (LARGE)

DIAPHRAGM g pIE SPRING
OR BACKUP ,_

LONG SLOT IN
FENDER PANEL -

MUSHROOM WASHER

11 T _ FENDER PANEL
[ —~— 7
QUAD-BEAM : =N/
e MUSHROOM
FENDER PANEL = WASHER 1
HINGE PLATE | g
PANEL ALREADY ATTACHED J
TO DIAPHRAGM OR BACKUP -
CORRECT INCORRECT
Figure 63A Figure 63B
Mushroom Washer Attachment Mushroom Washer Orientation

Step 6

Check Diaphragm spacing to ensure 36" [915 mm] between rear faces of consecutive
Diaphragms as shown in Figure 64 and Fender Panel Assembly drawing.

Step 7
Once the proper spacing has been achieved, tighten the Mushroom Washer Assembly
(large rail nut) until it reaches the end of the threads. Assemble the remaining Diaphragms
and Fender Panels following the same procedures. Tighten rail nut (large hex) at the front
of the Fender Panels. Ensure the rail bolt shoulder is seated within the Fender Panel slot.

DIAPHRAGM
OR BACKUP

BAY SPACING
T T R
915 mm [36"]

]

FENDER PANEL DIAPHRAGM

Figure 64
Proper Diaphragm Spacing

trinityhighway.com 52 Revision D September 2019




9) Attach End Cap

Using 5/8” x 3 1/2” G5 hex bolt, 5/8” hex nut and 5/8” lock washer, attach the End Cap to the
front of the first Monorail segment.

.b’ﬁ‘

END CﬁP 5/8" HEX NUT

Figure 65
Monorail End Cap Assembly

trinityhighway.com 53 Revision D September 2019




10) Attach Cartridge Support Brackets

Attach Cartridge Support Bracket to all Diaphragms and Backup as shown in Figures 66 - 69,
the Backup Assembly drawing, and the Diaphragm Assembly drawing.

DIAPHRAGM
P CARTRIDGE
DIAPHRAGM | { SUPPORT BR;ACKET

B b

|
CARTRIDGE SUPPORT BRACKET

Figure 66
Diaphragm with
Cartridge Support Bracket

CARTRIDGE SUPPORT BRACKET

FACE PLATE
STEP | CONCRETE BACKUP
ATTACH CARTRIDGE

A SUPPORT BRACKET

STEP I
ATTACH “KEEPER”

}
}
}
b

CARTRIDGE SUPPORT BRACKET
£ IS WELDED TO THE FACE PLATE
s CARTRIDGE SUPPORT BRACKET

Figure 67 Figure 68
Cartridge Support Bracket Cartridge Support Bracket
(Tension Strut Backup)

(Concrete Backup)
trinityhighway.com

54 Revision D September 2019



EXTRA-WIDE FIRST DIAPHRAGM

_ CARTRIDGE SUPPORT BRACKET

CARTRIDGE SUPPORT BRACKET

Figure 69
Extra-Wide First Diaphragm with Cartridge Support Bracket
(See Drawing Package)

11) Attach Nose Assembly
See pages 36 and 37 for Nose Assembly instructions.
12) Checking the System Assembly

Recheck to ensure that all fasteners are properly tightened throughout the system (anchor
bolts, etc.). Review torque requirements below and inspect all Fender Panels. If they do not
fit tightly against the underlying Fender Panels, system realignment may be necessary
(Figure 70). Verify top of Steel Nose height is 32 1/8” above the roadway (p. 36).

Warning:

Anchor Requirements
Anchor Studs — Anchoring Information Table, p. 16
May slightly protrude above nuts
Critical Clearances
Anchor Studs above nuts — p. 46, Figure 54
Fender Panel Gap Wide — 1.00” [25 mm] see below

MAXIMIM GAP =1.00" [25 mm]

UNDERLYING FENDER, TRANSITION,
EXTENTION OR SIDE PANEL .| |FENDERPANEL

[T

Figure 70
Fender Panel Gap for Wide Systems

trinityhighway.com 55 Revision D September 2019




13) Cartridge Placement

Ensure the Adjustable Cartridge Support in the Nose is attached correctly (p. 36). The top
surface of the Nose Cartridge should be horizontal.

To complete the assembly of a QuadGuard® Il, place the appropriate Cartridge in each Bay
and Nose section of the system. Type | Cartridges are placed toward the front (Nose) of the
system; Type Il Cartridges are placed toward the rear (Backup) of the system (Figures 71 and
72). Ensure all Cartridges are pointed toward the front of the system per Cartridge direction
arrow.

Warning: Placing the wrong Cartridge in the Nose or any Bay will result in system
performance that has not been crash tested pursuant to the NCHRP Report 350
criteria.

1-TYPE | CARTRIDGE
I1 - TYPE Il CARTRIDGE

3BAYS TI[T]1]1)
4BAYS T[] 1] D)
5 BAYS T I] 1] 13

Figure 71
Cartridge Placement

TYPE I

-~
|

Figure 72
Five Bay System

trinityhighway.com 56 Revision D September 2019




QuadGuard® Il Final Inspection Checklist

Date:

Site Location:

Inspector:

Refer to the QuadGuard® Il manual and/or drawing package.

0

O o o o 0o oo o o o o o O

O

Minimum clearance of 30” behind rear Fender Panels for movement (p. 15)
Proper Transition Panel is used for the type of barrier (p. 24, 42)

Every borehole and slot in Backup and Monorail is utilized (p. 25, 27, 28, 45, 46,
47)

Anchor stud(s) height is 1.5” or less above the pad (p. 27)

If no transition is used, narrow side panels are used with backup (p. 29, 48)
Monorail guides are attached to the Diaphragms with shims (p. 30, 49)
Mushroom Washer tabs lay flat within fender panel slots (p. 32, 51)

Mushroom Washer nuts are bottomed out to shank on Mushroom Washer bolt (p.
32, 52)

Monorail End Cap Assembly in place (p. 33, 53)

Cartridges are level and the same height in each Bay (p. 39)

Nose Cartridge is level (p. 36)

Fender Panel gap is 7/8” or less for Narrow (parallel) systems (p. 38)
Fender Panel gap is 1” or less for Wide (flared) systems (p. 55)

Cartridge types are in order, correctly seated, and facing the front of the system
(p. 39, 56)

Bolts and nuts are properly tightened throughout the system (p. 38, 55)
Anchor nuts are torqued to adhesive manufacture specification (p. 16)

System is clear of debris

Important: It is critical that you inspect this product after assembly is
complete to make certain that the instructions provided in this manual have

been strictly followed.

trinityhighway.com 57 Revision D September 2019




Maintenance and Repair

Inspection Frequency

Inspections are recommended as needed based upon volume of traffic and impact history. Visual
Drive-By Inspections are recommended at least once a month. Walk-Up Inspections are
recommended at least twice a year for QuadGuard® Il Narrow systems on asphalt (p. 16).

Visual Drive-By Inspection
1) Checkto seeif there is evidence of an impact. If so, a walk-up inspection will be necessary.

2) Check to see if the Cartridges appear to be off the Support Brackets. Any damaged
Cartridges will need to be replaced.

Warning: See Cartridge placement instructions on pages 39 and 56.

3) Verify the Steel Nose is properly attached and at 32 1/8” above roadway surface.

4) Note the location and condition of the QuadGuard® Il and the date of visual drive-by
inspection.

Walk-Up Checklist

O Clear and dispose of any debris on the site.

[0 Clear and remove excessive dirt from around the Monorail and Diaphragm feet.

[ Fasteners (nuts/bolts) are tight and rust free.

[1  Anchor bolts are securely anchored.

[1 Diaphragm legs are straight.

O All Mushroom Washer Assemblies are properly seated.

[0 Fender Panels and Transition Panels should nest tightly against the system.

[1 Cartridges have not been damaged and are properly seated on their Support Brackets.
To ensure intended speed characteristics, partially crushed Cartridges (due to low speed
impacts) must be replaced.

[0 Post-Impact Instructions (p. 59)

[l To determine if a product should be replaced or is potentially reusable, a trained engineer

experienced in highway products and directed by the DOT, or other appropriate local
highway authority, must be consulted.

trinityhighway.com 58 Revision D September 2019




Post-Impact Instructions

1
2)

3)
4)

5)

1)
2)

3)
4)

5)

Important: It is the sole responsibility of the project engineer and/or the
local highway authority and its engineers to determine whether use or reuse
of any part of the system is appropriate or acceptable following an impact.
Trinity Highway makes no recommendation or suggestion regarding this
determination. Each impact is unique.

Warning: If the QuadGuard® Il Narrow system is anchored to asphalt and less
than 10% of the total anchors are damaged, then each damaged anchor must be
replaced. If more than 10% of the anchors are damaged, then the system must
receive a fresh, undisturbed asphalt foundation and be redeployed using
18" [460 mm] threaded rods.

Narrow (Parallel) Systems
Deploy the appropriate traffic-control devices for protection.

Check to see that all anchor bolts have remained firmly anchored in the roadway surface.
Replace any that are loose, broken, or pulled out.

The proper performance of the system depends on the Monorail anchors being properly
anchored.

Clear and dispose of any debris on the site.

Check the system to be certain that the Mushroom Washer Assemblies holding the Fender
Panels together are still intact and that the system has not been deformed in a way that
would prevent pulling it back to its original position.

Be sure that the Diaphragm Support Legs are all properly attached to the Monorail.

Wide (Flared) Systems
Deploy the appropriate traffic-control devices for protection.

Check to see that all anchor bolts have remained firmly anchored in the roadway surface.
Replace any that are loose, broken, or pulled out.

Important: Performance of the system depends on the Monorail Anchors being
properly anchored.

Caution: QuadGuard® Il wide systems should not be anchored to asphalt.

Clear and dispose of any on site debris.

Check the system to be certain that the Mushroom Washer Assemblies holding the Fender
Panels together are still intact and that the system has not been deformed in a way that
would prevent pulling it back to its original position.

Ensure that each Diaphragm is properly attached to the Monorail.

trinityhighway.com 59 Revision D September 2019




Caution: Use eye protection and gloves when refurbishing the Mushroom Spring
Assembly. Do not place fingers underneath an assembled Mushroom Washer.
Parts may suddenly shift and fingers may be pinched. If the spring is still under
compression as the nut is nearing the end of the bolt, to prevent injury, make sure
that the spring is restrained with a clamp so it does not suddenly release when nut
is removed from the Mushroom Washer Bolt.

6) Attach chain to Pullout Brackets on first Diaphragm (Figure 73). Attach both ends of chain
to a heavy vehicle (such as a 1 ton pickup).

Warning: Stand clear in case chain breaks or becomes disconnected.

FIRST DIAPHRAGM

PULLOUT BRACKETS

Figure 73
Pullout

Important: Slowly pull the QuadGuard® Il forward until the system reaches its
original length. Have someone watch the system during repositioning to be certain
previously undetected damage does not cause the Diaphragms to bind or pull out
improperly.

7) Remove all crushed Cartridges from within the system.

8) Check to see that the Diaphragms are in usable condition. Diaphragms which are bowed
or have bent legs must be replaced.

9) Check that the Fender Panels are properly attached with the Mushroom Washer
Assemblies. Damaged Fender Panels and Transition Panels must be replaced

Warning:
Fender Panel Maximum gap allowed:
Narrow Systems | 7/8” [22 mm]

Wide Systems 1.00” [25 mm]

trinityhighway.com 60 Revision D September 2019




10) Check the gaps between Fender Panels. The maximum gap allowed for these
overlapping parts (including Fender Panels overlapping Panels behind the system) is
7/8” [22 mm] for narrow systems and 1.00” [25 mm] for wide systems. Be sure the
Mushroom Washer Assemblies are tightened to the end of the threads. If the gaps
between the Fender Panels are still too large, it may be necessary to replace bent parts.

MAXIMUM GAP = 7/8” [22 mm]

' —— o o \
NN

MAXIMUM GAP =1.00" [25 mm]

N TTM:\

UNDERLYING FENDER P FENDER PANEL UNDERLYING FENDER :
TRANSITION, EXTENTION )l TRANSITION, EXTENTION 'ﬁ-

\
\'\‘ AN

FENDER PANEL

I

OR SIDE PANEL OR SIDE PANEL

P
Figure 74 Figure 75
Narrow Systems Fender Panel Gap Wide Systems Fender Panel Gap

11) Replace all crushed Cartridges. See Cartridge Placement on pages 39 and 56.
12) Remove damaged Nose Assembly and attach the new Nose (p. 36 and 37).

Important: Trinity Highway makes no recommendation whether use or
reuse of any part of the system is appropriate or acceptable following an
impact. It is the sole responsibility of the project engineer and/or the local
highway authority and its engineers to make that determination. Itis critical
that you inspect this product after assembly is complete to make certain that
the instructions provided in this manual have been strictly followed.

Warning:

Anchor Requirements
Anchor Studs — p. 16

Critical Clearances
Anchor Studs above nuts — Figure 54, p. 46
Fender Panel Gap Narrow — 7/8” [22 mm)]
Fender Panel Gap Wide — 1.00” [25 mm]

13) Verify all bolts on the system are tight (p. 16).
14) Ensure that the site is free from any debris.
15) The QuadGuard® Il is now ready for use.

trinityhighway.com 61 Revision D September 2019




Parts Ordering Procedure

Make a list of all damaged parts using part descriptions shown on the components pages 7 - 11
and on the system images (p. 63 and 64). Answer the following questions in the spaces provided.
This information is necessary to receive the proper parts.

QuadGuard® Il Ordering ormatio 5
Description: Choices Fill in this section
24" [610 mm]
30" [760 mm]
36" [915 mm]

What is the width of the
system (p. 21)?

48" [1219 mm]
69” [1755 mm]
90" [2285 mm]
126" [3200 mm]

What is the Number /

Narrow Systems:

Does the System Have?
Figures 9 or 10 (p. 23).

Type of Bays? 1 through 5
See Bay information on Wide Systems:
pages 39 and 56. 3 through 6
What Type of Backup Concrete

Tension Strut

What Type of Transition
Panel?

Reference “Side Panel and
Transition Panel Types”
(pp- 24 and 42). Be sure to
specify right side, left side,
or no Transition(s).

See “How to Determine
Left/Right” on page 20.

Quad to W

Quad to Thrie

Quad to Safety Shape
Barrier

Quad to End Shoe

4" Offset Panel

trinityhighway.com

62

Revision D September 2019




S13Movdd
140ddNs
39d1414VvD

NOILD3S TIVHONOW

/.

AT9WISSY ISON 133LS ' MIHOS LV .G X815,
/ | HIHSVM WOOHHSN-._
M ANLS WL X /€ HLIM % ¢ P -
P IAISTHAY AIAOHdAY L 7
g . ONIYdS .2/T T _
: , 34 R
/ LONXEH /5~ & N
\ & R
. LM 3AISTHAY AIA0MdAY w K g
NI Asmﬁ@rm d3ANN) TIYHONOW \HIHSVM LV1d -
% R XD ~WBIETX .8I5

=Y / \ T3aNVd ¥3AN34 Wvy3g-avno

_——
-
-

3dINS TIVHONOW

S3IOAIYLEYD | IdAL N N _ : /\ |

fr
=

SIOAIYLEVYD I IdAL
(NMOHS 3134ONOD)

dNXovd ﬁ#

/

£\

N ¥ A (S3dAL SNOYINNN)
- H 73NV NOILISNVHL

NOVHHAVIA

Figure 76
QuadGuard® Il for Narrow

Roadside Obstacles

Revision D September 2019

63

trinityhighway.com



. M3IFOS 1V1d Z/T 8 X 8/

3JONIH

NOILD3S TIVHJONOW / ) HIHSVM WOOdHSNINY ,

ONIAdS F1A 9 ——*

- o q \\

LNN VY .8/S ,
S ,/.‘ L 17097V 2 X 8IS

. LI IAISTHAY AIAOHdDY e o
~_(W3LSAS ¥3aNN) TIVHONOW 29
N, / =5
X ATNISSY HIHSYM IWOOHHSNIN ~ o 8
N~ 2
o= %

- ®
528
TANVd ¥3AN3I4 Wv3g-avno =2 g2
L s ﬁ
Qs
a O
5

04

e ——
~ ~

3aS NVHONOW

(NMOHS I134ON0D) ™
dnNMovd

T3NVd NOILISNVYL

-~
—

Revision D September 2019

64

trinityhighway.com



Notes:

trinityhighway.com 65 Revision D September 2019




Notes:

trinityhighway.com 66 Revision D September 2019




TRINITY
‘ ' Ahead of the Curve®

For more complete information on Trinity Highway products and services,
visit us on the web at www.trinityhighway.com. Materials and specifications
are subject to change without notice. Please contact Trinity Highway to
confirm that you are referring to the most current instructions.

www.trinityhighway.com

888.323.6374 (USA)  +1214.589.8140 (International) -



	611298-QG-II-Product-Manual
	115270-QG-II-Assembly-Manual



